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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ200110005-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Smart phone

Model

ART1

Frequency Range

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5: 824-849 MHz

LTE B4: 1710-1755 MHz

LTE B7: 2500-2570 MHz

LTE B12: 699-716 MHz

LTE B17: 704-716 MHz

Transmit Power

GSM850: 32.40dBm
PCS1900: 28.51dBm
WCDMA Band 2: 22.45dBm
WCDMA Band 5: 22.62dBm
LTE Band 2: 22.76dBm
LTE Band 4: 22.64dBm
LTE Band 7: 22.64dBm
LTE Band 12: 22.78dBm
LTE Band 17: 22.04dBm

Modulation Technique

2G: GMSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G: FPC Antennas

\oltage Range

DC 3.8 V from battery or DC 5.0V from adapter

Date of Test

2020/01/16~2020/03/13

Sample serial number

RSZ200110005-RF-S1 (Assigned by BACL, Shenzhen)

Received date

2020/01/10

Sample/EUT Status

Good condition

Normal/Extreme
Condition

N.V.: Nominal Voltage: 3.8Vpc
L.V.: Low Voltage: 3.5Vpc
H.V.: High Voltage: 4.35Vp¢

Adapter information

Model: CART1
Input: AC 100-240V, 50/60Hz
Output: DC 5.0V, 1.0A

Objective

Related Submittal(s)/Grant(s)
FCC Part 15.247 DSS&DTS submissions with FCC ID: 2APW4ART1.

This test report is prepared on behalf of Bolt Modus Corp in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Part 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

FCC Part 27, FCC Part 22H/24E Page 4 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >

FCC Part 27, FCC Part 22H/24E Page 5 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§ 1.1307, §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§24.232 (c); §27.50 (c) (d) (h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§ 2.1055; § 22.355; Frequency stability Compliance

§ 24.235; §27.54

Note: * Please refer to SAR report released by BACL, report number: RSZ200110005-SAA
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Cal};’:f: o CSEB‘S;‘;“
Radiated Emission Test
R&S EMI Test Receiver ESR3 102455 2019/7/9 2020/7/8
inSs(t)rnuOrrrEJ?It Pre-amplifier 310N 186238 2019/4120 | 2020/4/20
Sunol Sciences | Broadband Antenna JB1 A040904-1 2017/12/22 | 2020/12/21
COM-POWER Dipole Antenna AD-100 721027 NCR NCR
Unknown Cable 2 RF Cable 2 F-03-EM197 2019/11/29 | 2020/11/28
Unknown Cable Chamber Cable 1 F-03-EM236 2019/11/29 | 2020/11/28
Unknown Cable Chamber Cable 4 EC-007 2019/11/29 | 2020/11/28
ESE\?VZS Auto test software EMC 32 V9.10 NCR NCR
Yijia Jﬁmfﬁ@“&zt‘z‘r TA218B 0938 2019/10/14 | 2020/10/13
Agilent Signal Generator N5183A MY51040755 2019/12/04 | 2020/12/04
Fégﬁ\?vzs‘ Spectrum Analyzer FSV40-N 102259 2019/7/22 | 2020/07/21
COM-POWER Pre-amplifier PA-122 181919 2019/11/29 | 2020/11/28
Quinstar Amplifier QLW-18405536-J0 15964001002 2019/11/29 | 2020/11/28
Sunol Sciences Horn Antenna DRH-118 A052604 2017/12/22 | 2020/12/21
A.H.System Horn Antenna SAS-200/571 135 2018/09/01 | 2021/08/31
Insulted Wire RF Cable SPS-2503-3150 02222010 2019/11/29 | 2020/11/28
Unknown RF Cable W1101-EQ1 OUT F-19-EM005 2019/11/29 | 2020/11/28
Unknown High Pass filter 2.8GHz 15989 2019/4/20 | 2020/4/20
Unknown High Pass filter 1.3GHz 15963 2019/4/20 | 2020/4/20
T[;gﬁm;“glfgs Horn antenna ARH-4223-02 1007726-02 1304 2017/12/6 | 2020/12/5
Ducommun Horn antenna ARH-2823-02 1007726-02 1302 2017/12/6 | 2020/12/5

Technolagies

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2019/3/2 2020/3/1
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2020/3/2 2021/3/1
WEINSCHEL 3dB Attenuator Unknown F-03-EM121 2019/11/29 | 2020/11/28
Unknown RF Cable Unknown 2301 276 2019/11/29 | 2020/11/28
Unknown RF Cable Unknown 0501 067 2019/11/29 | 2020/11/28
Weinschel Power divider 1515 RH386 2019/4/20 | 2020/4/20
Rohde & Universal Radio
Communication CMU200 115500 2019/7/22 2020/7/21
Schwarz
Tester
Wideband Radio
Rohde & Communication CMW500 1201.002K50-146520- | 5019/7/9 | 2020/7/8
Schwarz wh
Tester
Temperature &
ESPEC Humidity Chamber EL-10KA 9107726 2020/01/05 | 2021/01/05
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ200110005-SAA.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo from 2020-01-16 to 2020-02-25 and by Zero Yan on 2020-02-10.

FCC Part 27, FCC Part 22H/24E Page 11 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel q y Power
(MHz) (dBm) (dBm)
128 824.2 31.2 38.45
GSM 190 836.6 31.3 38.45
251 848.8 324 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 31.29 30.56 28.70 27.70 38.45
GPRS 190 836.6 31.43 30.69 28.80 27.57 38.45
251 848.8 31.53 30.81 28.88 27.67 38.45
Average Output Power
Test Test e (dBm)
Mode A Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.62 22.43 22.51
1 21.48 21.53 21.57
2 21.37 21.52 21.53
HSDPA
3 21.29 21.59 21.49
4 21.37 21.67 21.62
WCDMA
(Band V) Normal 1 21.42 21.24 21.41
2 21.51 21.38 21.28
HSUPA 3 21.49 21.23 2151
4 21.61 21.30 21.43
5 21.47 21.37 21.52
HSPA+ / 21.50 21.37 21.47

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 28.2 33
GSM 661 1880.0 285 33
810 1909.8 28.4 33
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.21 27.48 25.62 24.58 33
GPRS 661 1880.0 28.50 27.88 26.30 25.12 33
810 1909.8 28.51 27.92 26.37 25.21 33
Average Output Power
Test Test SELL (dBm)
Mode oo Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.34 22.45 22.39
1 21.54 21.62 21.58
2 21.52 21.52 21.62
HSDPA
3 21.48 21.34 21.74
4 21.62 21.59 21.84
WCDMA 1 21.48 21.62 21.53
(Band 1) Normal
2 21.52 21.62 21.49
HSUPA 3 21.53 21.46 21.52
4 21.42 21.52 21.49
5 21.39 21.51 21.46
HSPA+ / 21.40 21.56 21.41

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.22 13
GSM Middle 1.20 13
High 1.23 13
Mode Channel PAR (dB) Limit (dB)
Low 3.62 13
RMC -
(BPSK) Middle 3.43 13
High 3.34 13
S Low 3.62 13
HSDPA -
(160AM) Middle 3.24 13
High 3.63 13
Low 3.52 13
HSUPA -
(BPSK) Middle 3.62 13
High 3.19 13
PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.45 13
GSM Middle 1.47 13
High 1.44 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.96 13
RMC :
(BPSK) Middle 3.03 13
High 3.16 13
Low 3.16 13
HSDPA :
(160AM) Middle 3.28 13
High 3.46 13
Low 2.76 13
HSUPA :
(BPSK) Middle 3.20 13
High 2.86 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Radiated Power

GSM Mode:

L‘requency Receiver | Turntable R enns pUbSHOIEed Absolute Limit | Margin
MH,) | Reading [ Angle | Height | Polar | Level | C2Pl¢ | Antenna | pevel | -0 dB
MH2) | @Buv) | Degree | (m) |@m/v)| @Bm) | o8 | Gain | @Bm) [ @P™ | (4B)

(dB) |(dBd/dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 90.81 120 14 H 31.4 1.90 0.0 29.50 38.45 8.95
836.6 83.64 6 2.2 \ 23.6 1.90 0.0 21.70 38.45 | 16.75
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 86.32 75 2.3 \% 16.6 1.30 9.40 24.70 33.00 8.30
1880.00 | 87.29 102 1.9 H 17.4 1.30 9.40 25.50 33.00 7.50

WCDMA Mode:

Frequency Receiver| Turntable Rafantena Substlltute: Absolute Limit | Margin
MH Reading|  Angle | Hejght | Polar | Level Cable ntenna | - evel dB dB
( z) (dBpV)| Degree (m) | (H/V)| (dBm) loss Gain (dBm) (dBm) (dB)

(dB) |(dBd/dBi)

ERP for WCDMA Band V (Part 22H), Middle Channel

836.6 75.86 211 21 \% 16.5 1.90 0.0 14.60 38.45 23.85
836.6 81.53 297 1.8 H 215 1.90 0.0 19.60 38.45 18.85
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 84.18 163 1.7 H 145 1.30 9.40 22.60 33 10.4
1880.00 | 79.63 82 2.4 \% 9.7 1.30 9.40 17.80 33 15.2
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.34 22.15 2211
RB Size=1, RB Offset=2 21.56 21.58 21.48
RB Size=1, RB Offset=5 22.29 22.26 22.13
QPSK RB Size=3, RB Offset=0 22.55 22.53 22.42
RB Size=3, RB Offset=1 22.62 22.64 22.56
RB Size=3, RB Offset=2 22.05 22.06 21.95
RB Size=6, RB Offset=0 22.43 22.44 2241
L4 RB Size=1, RB Offset=0 22.06 21.96 21.93
RB Size=1, RB Offset=2 21.36 21.24 21.21
RB Size=1, RB Offset=5 22.07 22.01 21.94
16QAM RB Size=3, RB Offset=0 22.29 22.17 22.08
RB Size=3, RB Offset=1 22.53 22.40 22.34
RB Size=3, RB Offset=2 21.91 21.87 21.76
RB Size=6, RB Offset=0 22.38 22.34 22.28
RB Size=1, RB Offset=0 22.34 22.37 22.30
RB Size=1, RB Offset=7 21.64 21.65 21.59
RB Size=1, RB Offset=14 22.59 22.56 22.45
QPSK RB Size=8, RB Offset=0 22.34 22.29 22.20
RB Size=8, RB Offset=4 22.20 22.16 22.12
RB Size=8, RB Offset=7 22.35 22.30 22.26
RB Size=15, RB Offset=0 21.96 21.95 21.85
30 RB Size=1, RB Offset=0 22.25 22.15 22.07
RB Size=1, RB Offset=7 21.50 21.40 21.29
RB Size=1, RB Offset=14 22.33 22.24 22.19
16QAM RB Size=8, RB Offset=0 22.15 22.04 21.97
RB Size=8, RB Offset=4 22.04 22.00 21.93
RB Size=8, RB Offset=7 22.18 22.14 22.03
RB Size=15, RB Offset=0 21.82 21.69 21.61
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.28 22.36 22.29

RB Size=1, RB Offset=12 21.94 21.96 21.85

RB Size=1, RB Offset=24 21.79 21.74 21.66

QPSK RB Size=12, RB Offset=0 2241 22.40 22.34

RB Size=12, RB Offset=6 22.51 22.50 22.44

RB Size=12, RB Offset=11 21.95 21.97 21.92

RB Size=25, RB Offset=0 22.47 22.49 2241

>0 RB Size=1, RB Offset=0 22.25 22.13 22.09

RB Size=1, RB Offset=12 21.76 21.72 21.62

RB Size=1, RB Offset=24 21.57 21.53 21.49

16QAM RB Size=12, RB Offset=0 22.29 22.21 22.16

RB Size=12, RB Offset=6 22.35 22.24 22.15

RB Size=12, RB Offset=11 21.86 21.78 21.66

RB Size=25, RB Offset=0 22.38 22.29 2221

RB Size=1, RB Offset=0 22.19 22.13 22.10

RB Size=1, RB Offset=24 2221 22.18 22.08

RB Size=1, RB Offset=49 22.64 22.65 22.55

QPSK RB Size=25, RB Offset=0 22.33 22.34 22.27

RB Size=25, RB Offset=12 21.93 2191 21.82

RB Size=25, RB Offset=24 22.27 22.24 22.15

RB Size=50, RB Offset=0 21.06 21.00 20.89

100 RB Size=1, RB Offset=0 22.05 22.00 21.87

RB Size=1, RB Offset=24 21.96 21.84 21.78

RB Size=1, RB Offset=49 22.45 22.35 22.23

16QAM RB Size=25, RB Offset=0 22.20 22.10 22.04

RB Size=25, RB Offset=12 21.77 21.65 21.59

RB Size=25, RB Offset=24 22.04 21.97 21.91

RB Size=50, RB Offset=0 20.85 20.81 20.77
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.31 22.25 22.19

RB Size=1, RB Offset=37 22.28 22.23 22.15

RB Size=1, RB Offset=74 21.90 21.93 21.83

QPSK RB Size=36, RB Offset=0 22.74 22.74 22.67

RB Size=36, RB Offset=18 22.48 22.48 22.45

RB Size=36, RB Offset=37 22.29 22.27 22.18

RB Size=75, RB Offset=0 22.49 22.50 22.46

190 RB Size=1, RB Offset=0 22.07 22.00 21.95

RB Size=1, RB Offset=37 22.10 22.03 21.96

RB Size=1, RB Offset=74 21.79 21.68 21.63

16QAM RB Size=36, RB Offset=0 22.59 22.50 22.40

RB Size=36, RB Offset=18 22.39 22.27 22.16

RB Size=36, RB Offset=37 22.12 22.00 21.93

RB Size=75, RB Offset=0 22.38 22.29 22.26

RB Size=1, RB Offset=0 22.38 22.41 22.38

RB Size=1, RB Offset=49 22.24 22.21 22.09

RB Size=1, RB Offset=99 22.76 22.70 22.66

QPSK RB Size=50, RB Offset=0 22.10 22.04 21.97

RB Size=50, RB Offset=24 22.42 22.41 22.34

RB Size=50, RB Offset=49 22.11 22.09 22.05

RB Size=100, RB Offset=0 21.94 2191 21.86

200 RB Size=1, RB Offset=0 22.35 22.22 22.16

RB Size=1, RB Offset=49 22.04 21.92 21.87

RB Size=1, RB Offset=99 22.53 22.48 22.39

16QAM RB Size=50, RB Offset=0 21.94 21.87 21.82

RB Size=50, RB Offset=24 22.29 22.22 22.16

RB Size=50, RB Offset=49 21.96 21.92 21.83

RB Size=100, RB Offset=0 21.79 21.68 21.65
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 5.44 13 Pass
stéig())ORB 5.49 13 Pass
16Q'g‘i'\z"e§lRB 6.88 13 Pass
16QA2’i'ZSOORB 6.57 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | @V) | @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
1880.00 82.02 237 1.8 H 12.3 1.30 9.40 20.40 33
1880.00 77.11 28 1.4 \Y 7.2 1.30 9.40 15.30 33
3 MHz Bandwidth
1880.00 81.59 189 15 H 11.9 1.30 9.40 20.00 33
1880.00 76.60 342 14 \Y/ 6.7 1.30 9.40 14.80 33
5 MHz Bandwidth
1880.00 81.46 336 1.6 H 11.8 1.30 9.40 19.90 33
1880.00 77.67 56 1.8 \ 7.8 1.30 9.40 15.90 33
10 MHz Bandwidth
1880.00 81.06 93 1.0 H 114 1.30 9.40 19.50 33
1880.00 76.36 351 2.1 \ 6.5 1.30 9.40 14.60 33
15 MHz Bandwidth
1880.00 80.19 324 2.3 H 10.5 1.30 9.40 18.60 33
1880.00 76.59 99 1.7 Vv 6.7 1.30 9.40 14.80 33
20 MHz Bandwidth
1880.00 81.40 325 2.2 H 11.7 1.30 9.40 19.80 33
1880.00 76.14 214 1.4 \ 6.2 1.30 9.40 14.30 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth

1880.00 82.54 17 2.4 H 12.9 1.30 9.40 21.00 33

1880.00 77.50 175 2.0 V 7.6 1.30 9.40 15.70 33
3 MHz Bandwidth

1880.00 82.29 121 2.5 H 12.6 1.30 9.40 20.70 33

1880.00 76.72 230 1.3 V 6.8 1.30 9.40 14.90 33
5 MHz Bandwidth

1880.00 82.16 68 1.7 H 12.5 1.30 9.40 20.60 33

1880.00 76.45 137 1.3 \ 6.6 1.30 9.40 14.70 33
10 MHz Bandwidth

1880.00 81.67 60 1.2 H 12.0 1.30 9.40 20.10 33

1880.00 77.69 216 1.2 \Y 7.8 1.30 9.40 15.90 33
15 MHz Bandwidth

1880.00 81.92 360 1.1 H 12.2 1.30 9.40 20.30 33

1880.00 75.88 154 1.9 V 6.0 1.30 9.40 14.10 33
20 MHz Bandwidth

1880.00 81.48 280 1.7 H 11.8 1.30 9.40 19.90 33

1880.00 75.77 101 2.4 V 5.9 1.30 9.40 14.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.18 22.33 22.21
RB Size=1, RB Offset=2 21.47 21.41 21.37
RB Size=1, RB Offset=5 21.64 21.61 21.50
QPSK RB Size=3, RB Offset=0 22.33 22.32 22.19
RB Size=3, RB Offset=1 22.27 22.28 22.21
RB Size=3, RB Offset=2 21.61 2157 21.46
RB Size=6, RB Offset=0 22.37 22.35 22.32
L4 RB Size=1, RB Offset=0 2213 22.07 22.01
RB Size=1, RB Offset=2 21.31 21.23 21.19
RB Size=1, RB Offset=5 21.44 21.36 21.24
16QAM RB Size=3, RB Offset=0 2213 22.00 21.90
RB Size=3, RB Offset=1 22.13 22.09 21.97
RB Size=3, RB Offset=2 21.39 21.29 21.21
RB Size=6, RB Offset=0 22.22 22.14 22.10
RB Size=1, RB Offset=0 22.32 22.31 22.21
RB Size=1, RB Offset=7 21.92 21.93 21.85
RB Size=1, RB Offset=14 22.64 22.61 22.49
QPSK RB Size=8, RB Offset=0 22.22 22.22 22.10
RB Size=8, RB Offset=4 21.68 21.67 21.59
RB Size=8, RB Offset=7 21.63 2157 21.54
RB Size=15, RB Offset=0 21.43 21.37 21.25
30 RB Size=1, RB Offset=0 2213 22.03 21.93
RB Size=1, RB Offset=7 21.77 21.65 21.61
RB Size=1, RB Offset=14 22.46 22.39 22.33
16QAM RB Size=8, RB Offset=0 22.03 22.00 21.89
RB Size=8, RB Offset=4 21.50 21.37 21.34
RB Size=8, RB Offset=7 21.49 21.40 21.28
RB Size=15, RB Offset=0 21.15 21.11 20.99
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.96 22.08 21.99

RB Size=1, RB Offset=12 21.49 21.47 21.36

RB Size=1, RB Offset=24 20.97 20.90 20.82

QPSK RB Size=12, RB Offset=0 22.11 22.09 22.03

RB Size=12, RB Offset=6 21.99 21.98 21.89

RB Size=12, RB Offset=11 21.70 21.68 21.65

RB Size=25, RB Offset=0 22.37 22.31 22.22

>0 RB Size=1, RB Offset=0 21.86 21.75 21.66

RB Size=1, RB Offset=12 21.30 21.25 21.14

RB Size=1, RB Offset=24 20.70 20.66 20.59

16QAM RB Size=12, RB Offset=0 21.91 21.87 21.78

RB Size=12, RB Offset=6 21.81 21.76 21.71

RB Size=12, RB Offset=11 21.58 21.51 21.39

RB Size=25, RB Offset=0 22.11 22.03 21.91

RB Size=1, RB Offset=0 22.17 22.18 22.08

RB Size=1, RB Offset=24 21.78 21.78 21.70

RB Size=1, RB Offset=49 22.47 22.45 22.34

QPSK RB Size=25, RB Offset=0 22.27 22.28 22.22

RB Size=25, RB Offset=12 22.11 22.13 22.00

RB Size=25, RB Offset=24 21.59 21.58 21.46

RB Size=50, RB Offset=0 20.91 20.84 20.73

100 RB Size=1, RB Offset=0 22.02 21.90 21.77

RB Size=1, RB Offset=24 21.64 21.52 21.42

RB Size=1, RB Offset=49 22.22 22.13 22.02

16QAM RB Size=25, RB Offset=0 22.12 22.02 21.91

RB Size=25, RB Offset=12 21.92 21.83 21.77

RB Size=25, RB Offset=24 21.35 21.24 21.15

RB Size=50, RB Offset=0 20.69 20.62 20.59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Bandwidth ) ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.04 21.89 21.81

RB Size=1, RB Offset=37 21.52 21.46 21.42

RB Size=1, RB Offset=74 21.57 21.52 21.41

QPSK RB Size=36, RB Offset=0 22.28 22.30 22.25

RB Size=36, RB Offset=18 22.18 22.17 22.12

RB Size=36, RB Offset=37 21.90 21.88 21.85

RB Size=75, RB Offset=0 22.33 22.28 22.23

190 RB Size=1, RB Offset=0 21.72 21.66 21.61

RB Size=1, RB Offset=37 21.33 21.24 21.17

RB Size=1, RB Offset=74 21.32 21.26 21.17

16QAM RB Size=36, RB Offset=0 22.18 22.14 22.08

RB Size=36, RB Offset=18 22.07 21.97 21.92

RB Size=36, RB Offset=37 21.72 21.59 21.51

RB Size=75, RB Offset=0 22.16 22.13 22.09

RB Size=1, RB Offset=0 21.98 21.96 21.89

RB Size=1, RB Offset=49 22.22 22.18 22.09

RB Size=1, RB Offset=99 22.62 22.61 22.50

QPSK RB Size=50, RB Offset=0 22.19 22.19 22.14

RB Size=50, RB Offset=24 21.97 21.93 21.83

RB Size=50, RB Offset=49 21.48 21.47 21.37

RB Size=100, RB Offset=0 21.38 21.36 21.31

200 RB Size=1, RB Offset=0 21.79 21.72 21.68

RB Size=1, RB Offset=49 21.98 2191 21.80

RB Size=1, RB Offset=99 22.40 22.28 22.16

16QAM RB Size=50, RB Offset=0 22.01 21.94 21.89

RB Size=50, RB Offset=24 21.79 21.75 21.69

RB Size=50, RB Offset=49 21.29 21.24 21.16

RB Size=100, RB Offset=0 21.26 21.16 21.10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.37 13 Pass
stéig())ORB 6.44 13 Pass
16Q'gi'\z"e§1RB 7.44 13 Pass
16QA2’i'ZSOORB 7.43 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree | (M) | (HV) | (dBm) | 45 | (gpj)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.49 252 2.3 H 12.2 1.30 8.90 19.80 30
1732.50 79.77 109 1.7 \Y 7.0 1.30 8.90 14.60 30
3 MHz Bandwidth
1732.50 84.82 171 13 H 115 1.30 8.90 19.10 30
1732.50 80.47 310 15 \Y 7.7 1.30 8.90 15.30 30
5 MHz Bandwidth
1732.50 84.68 191 2.1 H 11.4 1.30 8.90 19.00 30
1732.50 80.19 245 15 \Y 7.5 1.30 8.90 15.10 30
10 MHz Bandwidth
1732.50 84.39 189 1.7 H 11.1 1.30 8.90 18.70 30
1732.50 79.77 269 1.1 \Y 7.0 1.30 8.90 14.60 30
15 MHz Bandwidth
1732.50 84.57 262 14 H 11.2 1.30 8.90 18.80 30
1732.50 80.02 338 14 Vv 7.3 1.30 8.90 14.90 30
20 MHz Bandwidth
1732.50 84.66 94 1.7 H 11.3 1.30 8.90 18.90 30
1732.50 80.33 98 15 \YJ 7.6 1.30 8.90 15.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.22 265 15 H 11.9 1.30 8.90 19.50 30
1732.50 79.79 250 1.3 \% 7.1 1.30 8.90 14.70 30
3 MHz Bandwidth
1732.50 85.19 146 2.2 H 11.9 1.30 8.90 19.50 30
1732.50 79.30 223 1.4 \ 6.6 1.30 8.90 14.20 30
5 MHz Bandwidth
1732.50 84.97 315 1.2 H 11.6 1.30 8.90 19.20 30
1732.50 79.34 335 18 \ 6.6 1.30 8.90 14.20 30
10 MHz Bandwidth
1732.50 84.99 107 18 H 11.7 1.30 8.90 19.30 30
1732.50 80.68 28 1.6 \% 8.0 1.30 8.90 15.60 30
15 MHz Bandwidth
1732.50 84.83 105 11 H 115 1.30 8.90 19.10 30
1732.50 79.99 85 1.2 \% 7.3 1.30 8.90 14.90 30
20 MHz Bandwidth
1732.50 84.65 331 1.8 H 11.3 1.30 8.90 18.90 30
1732.50 80.02 319 13 \ 7.3 1.30 8.90 14.90 30
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Bay Area Compliance Laborator

ies Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 7:

Ba(';‘;giz‘)“h Modulation RB size/RB Offset e o o

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.36 22.32

RB Size=1, RB Offset=12 22.03 22.03 21.97

RB Size=1, RB Offset=24 21.49 2150 21.38

QPSK RB Size=12, RB Offset=0 22.48 2250 22.45

RB Size=12, RB Offset=6 22,68 2262 2253

RB Size=12, RB Offset=11 21.95 21.91 21.79

RB Size=25, RB Offset=0 22.41 2235 2228

° RB Size=1, RB Offset=0 2220 22.07 21.98

RB Size=1, RB Offset=12 21.92 21.84 21.75

RB Size=1, RB Offset=24 21.25 21.17 2112

16QAM RB Size=12, RB Offset=0 2238 22.29 2223

RB Size=12, RB Offset=6 22.42 22.32 2219

RB Size=12, RB Offset=11 2173 2163 2156

RB Size=25, RB Offset=0 2222 2213 22.01

RB Size=1, RB Offset=0 22.07 22.07 21.95

RB Size=1, RB Offset=24 2225 2221 22.16

RB Size=1, RB Offset=49 2251 22.48 22.42

QPSK RB Size=25, RB Offset=0 22.02 22,03 21.95

RB Size=25, RB Offset=12 2167 21.69 21.66

RB Size=25, RB Offset=24 2213 22.09 21.97

RB Size=50, RB Offset=0 21.36 21.32 21.29

10 RB Size=1, RB Offset=0 21.88 21.82 21.70

RB Size=1, RB Offset=24 22.05 22.02 21.92

RB Size=1, RB Offset=49 2238 2227 2219

16QAM RB Size=25, RB Offset=0 21.84 2172 21.64

RB Size=25, RB Offset=12 2158 2152 21.46

RB Size=25, RB Offset=24 21.89 21.84 2178

RB Size=50, RB Offset=0 21.24 21.17 21.05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.09 22.16 22.07

RB Size=1, RB Offset=37 21.70 21.70 21.59

RB Size=1, RB Offset=74 21.62 21.63 21.53

QPSK RB Size=36, RB Offset=0 22.53 22.56 22.49

RB Size=36, RB Offset=18 22.44 22.37 22.33

RB Size=36, RB Offset=37 21.96 21.98 21.86

RB Size=75, RB Offset=0 22.21 22.18 22.11

o RB Size=1, RB Offset=0 21.94 21.88 21.79

RB Size=1, RB Offset=37 21.49 21.39 21.30

RB Size=1, RB Offset=74 21.41 21.34 21.27

16QAM RB Size=36, RB Offset=0 2241 22.30 22.22

RB Size=36, RB Offset=18 22.24 22.13 22.00

RB Size=36, RB Offset=37 21.77 21.70 21.59

RB Size=75, RB Offset=0 22.03 21.91 21.87

RB Size=1, RB Offset=0 21.93 21.86 21.76

RB Size=1, RB Offset=49 22.20 22.13 22.07

RB Size=1, RB Offset=99 22.21 22.21 22.15

QPSK RB Size=50, RB Offset=0 21.61 21.59 21.55

RB Size=50, RB Offset=24 21.93 21.89 21.77

RB Size=50, RB Offset=49 21.90 21.88 21.83

RB Size=100, RB Offset=0 21.12 21.13 21.08

20 RB Size=1, RB Offset=0 21.71 21.59 21.56

RB Size=1, RB Offset=49 22.01 21.89 21.79

RB Size=1, RB Offset=99 22.09 21.99 21.93

16QAM RB Size=50, RB Offset=0 21.44 21.40 21.33

RB Size=50, RB Offset=24 21.71 21.65 21.54

RB Size=50, RB Offset=49 21.75 21.65 21.52

RB Size=100, RB Offset=0 20.95 20.83 20.73
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 5.76 13 Pass
QPSK (100RB
Size) 5.87 13 Pass
16QAM (1RB
Size) 1.57 13 Pass
16QAM (100RB 7.40 13 Pass
Size)
EIRP:
QPSK:
Rx Ant titut
Frequency Receiver 2&2 T S“Cbs [l,lu edA Absolute Limit
MH Reading Ansl Height | Polar | Level able | Antenna | eyel dB
( Z) (dBuV) ngle (l’l’l) (HM (dBm) Loss Gain (dBm) ( m)
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 82.13 350 14 H 12.0 2.60 10.20 19.60 33
2535.00 76.40 44 1.1 \Y 6.8 2.60 10.20 14.40 33
10 MHz Bandwidth
2535.00 81.76 226 1.7 H 11.6 2.60 10.20 19.20 33
2535.00 76.88 149 1.9 \/ 7.3 2.60 10.20 14.90 33
15 MHz Bandwidth
2535.00 81.53 261 1.2 H 11.4 2.60 10.20 19.00 33
2535.00 77.41 77 1.1 \Y 7.8 2.60 10.20 15.40 33
20 MHz Bandwidth
2535.00 81.58 90 1.2 H 11.4 2.60 10.20 19.00 33
2535.00 77.83 293 1.7 \Y 8.3 2.60 10.20 15.90 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16QAM:
Frequency l;z:::lii\:r ;l;ul;)li::l Rx — Sucb:t;::tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm)
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 82.94 104 1.6 H 12.8 2.60 10.20 20.40 33
2535.00 75.75 200 14 \Y 6.2 2.60 10.20 13.80 33
10 MHz Bandwidth
2535.00 82.68 281 2.1 H 12.5 2.60 10.20 20.10 33
2535.00 75.79 103 1.7 Vv 6.2 2.60 10.20 13.80 33
15 MHz Bandwidth
2535.00 82.57 0 1.3 H 12.4 2.60 10.20 20.00 33
2535.00 75.55 308 1.6 \ 6.0 2.60 10.20 13.60 33
20 MHz Bandwidth
2535.00 81.83 71 15 H 11.7 2.60 10.20 19.30 33
2535.00 76.07 229 1.3 \Y 6.5 2.60 10.20 14.10 33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 12:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.2 22.07 22.21
RB Size=1, RB Offset=2 22.43 22.43 22.77
RB Size=1, RB Offset=5 22.45 22.48 22.42
QPSK RB Size=3, RB Offset=0 21.36 21.1 21.78
RB Size=3, RB Offset=1 21.3 21.22 21.48
RB Size=3, RB Offset=2 21.07 21.34 21.69
RB Size=6, RB Offset=0 21.34 21.33 21.7
L RB Size=1, RB Offset=0 22.41 22.78 22.66
RB Size=1, RB Offset=2 22.57 22.44 22.6
RB Size=1, RB Offset=5 22.1 22.79 22.58
16QAM RB Size=3, RB Offset=0 21.48 21.65 21.29
RB Size=3, RB Offset=1 21.38 21.53 214
RB Size=3, RB Offset=2 21.54 21.31 21.27
RB Size=6, RB Offset=0 21.75 21.06 21.22
RB Size=1, RB Offset=0 22.61 22.27 22.25
RB Size=1, RB Offset=7 22.53 22.77 22.22
RB Size=1, RB Offset=14 22.46 22.07 22.56
QPSK RB Size=8, RB Offset=0 21.1 21.49 21.36
RB Size=8, RB Offset=4 21.59 21.25 21.52
RB Size=8, RB Offset=7 21.49 21.32 21.06
RB Size=15, RB Offset=0 21.03 21.45 21.08
30 RB Size=1, RB Offset=0 22.24 22.78 22.52
RB Size=1, RB Offset=7 22.31 22.76 22.54
RB Size=1, RB Offset=14 22.06 22.12 22.18
16QAM RB Size=8, RB Offset=0 21.62 21.48 21.55
RB Size=8, RB Offset=4 21.56 21.17 21.7
RB Size=8, RB Offset=7 21.33 21.29 21.24
RB Size=15, RB Offset=0 21.67 21.55 21.77
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.14 22.01 22.41
RB Size=1, RB Offset=12 22.24 22.66 22.23
RB Size=1, RB Offset=24 22.26 22.64 2221
QPSK RB Size=12, RB Offset=0 21.63 21.47 21.61
RB Size=12, RB Offset=6 21.69 21.64 21.77
RB Size=12, RB Offset=11 21.59 21.57 21.68
RB Size=25, RB Offset=0 21.63 21 21.24
>0 RB Size=1, RB Offset=0 22.56 22.31 22.03
RB Size=1, RB Offset=12 22.44 22.55 22.26
RB Size=1, RB Offset=24 22.56 22.34 22.21
16QAM RB Size=12, RB Offset=0 21.41 21.43 21.06
RB Size=12, RB Offset=6 21.69 21.7 21.41
RB Size=12, RB Offset=11 21.65 21.28 21.19
RB Size=25, RB Offset=0 21.67 21.04 21.21
RB Size=1, RB Offset=0 22.71 22.24 22.57
RB Size=1, RB Offset=24 22.42 22.32 22.11
RB Size=1, RB Offset=49 22.25 22.14 22.75
QPSK RB Size=25, RB Offset=0 21.64 21.12 21.12
RB Size=25, RB Offset=12 21.16 21.12 21.76
RB Size=25, RB Offset=24 21.59 21.36 21.2
RB Size=50, RB Offset=0 217 21.51 21.67
100 RB Size=1, RB Offset=0 22.27 22.46 22.7
RB Size=1, RB Offset=24 22.77 22.44 22.39
RB Size=1, RB Offset=49 22.19 22.18 22.72
16QAM RB Size=25, RB Offset=0 21.76 21.18 21.41
RB Size=25, RB Offset=12 21.68 21.46 21.47
RB Size=25, RB Offset=24 21.64 21.76 21.7
RB Size=50, RB Offset=0 21.7 21.3 21.69
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%'?ZSRB 6.48 13 Pass
stgz(g’)ORB 6.42 13 Pass
16Q'g‘i'\z"e§lRB 7.16 13 Pass
ToQAM (B0RB | 6 13 pass
QPSK:

Frequency l;ecei.ver ’tl;:;)liz RX e Sucb:t;::tedAntenna Lo Limit
(MHz) (:;C::\l]l)g Angle Height | Polar | Level Loss Gain (E‘];‘:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)

Middle Channel
1.4 MHz Bandwidth
707.5 86.92 277 1.9 H 19.1 1.2 0.0 17.90 34.77
707.5 82.27 35 2.1 \Y 15.9 1.2 0.0 14.70 34.77
3 MHz Bandwidth
707.5 86.66 252 1.3 H 18.9 1.2 0 17.70 34.77
707.5 82.24 105 1.8 Vv 159 1.2 0 14.70 34.77
5 MHz Bandwidth
707.5 86.47 146 15 H 18.7 1.2 0 17.50 34.77
707.5 82.16 240 2.1 \Y/ 15.8 1.2 0 14.60 34.77
10 MHz Bandwidth
707.5 86.25 110 1.2 H 18.5 1.2 0 17.30 34.77
707.5 81.45 17 17 \Y 15.1 1.2 0 13.90 34.77
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16QAM:
Recei Turn Rx Antenna Substituted Absolut
Frequency Rec«:;ver table . Cable | Antenna Lso ul € Limit
(MHz) ((;)lz; l\n,)g Angle Height | Polar | Level Loss Gain (d;;ve) (dBm)
m
Middle Channel

1.4 MHz Bandwidth
707.5 86.38 296 2.3 H 18.6 1.2 0 17.40 34.77
707.5 81.47 6 1.7 Vv 15.1 1.2 0 13.90 34.77

3 MHz Bandwidth
7075 85.60 225 1.3 H 17.8 1.2 0 16.60 34.77
707.5 81.97 257 1.9 Vv 15.6 1.2 0 14.40 34.77

5 MHz Bandwidth
707.5 85.02 319 2.3 H 17.2 1.2 0 16.00 34.77
7075 81.67 164 1.1 Vv 15.3 1.2 0 14.10 34.77

10 MHz Bandwidth
707.5 85.84 190 2.4 H 18.1 1.2 0 16.90 34.77
707.5 81.98 169 2.2 \Y 15.6 1.2 0 14.40 34.77
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LTE Band 17:

Bandwidth | \7o 4 1ation RB size/RB Offset S o v

ilin) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.94 21.88 21.80

RB Size=1, RB Offset=12 21.85 21.82 2171

RB Size=1, RB Offset=24 2118 21.19 2115

QPSK RB Size=12, RB Offset=0 21.94 21.88 21.83

RB Size=12, RB Offset=6 21.99 21.97 21.92

RB Size=12, RB Offset=11 21.88 21.84 2175

RB Size=25, RB Offset=0 21.94 21.88 21.80

>0 RB Size=1, RB Offset=0 2176 21.66 2157

RB Size=1, RB Offset=12 2159 21.47 21.40

RB Size=1, RB Offset=24 21.03 21.00 20.89

16QAM RB Size=12, RB Offset=0 2171 21.63 2152

RB Size=12, RB Offset=6 21.83 21.78 2171

RB Size=12, RB Offset=11 2171 21,62 2150

RB Size=25, RB Offset=0 2176 21.66 2157

RB Size=1, RB Offset=0 21.87 21.88 21.80

RB Size=1, RB Offset=24 22.04 22.03 21.96

RB Size=1, RB Offset=49 2217 22.10 21.99

QPSK RB Size=25, RB Offset=0 21.74 21.72 21.68

RB Size=25, RB Offset=12 21.98 21.92 21.81

RB Size=25, RB Offset=24 21.05 21.06 20.94

RB Size=50, RB Offset=0 2158 2156 2152

100 RB Size=1, RB Offset=0 21.68 2156 2152

RB Size=1, RB Offset=24 21.92 21.87 21.81

RB Size=1, RB Offset=49 21.89 21.83 2173

16QAM RB Size=25, RB Offset=0 2161 2152 21.42

RB Size=25, RB Offset=12 2172 21.68 21.65

RB Size=25, RB Offset=24 20.87 20.81 20.74

RB Size=50, RB Offset=0 21.40 21.32 21.20
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Peak-to-average ratio (PAR)

Modulation Middl:d]C;;lannel Linl:i? l(fiB) Result
QPSS'i(Zé)lRB 6.65 13 Pass
stgz(g(’RB 6.29 13 Pass
lGQéi'\ZAe;lRB 7.31 13 Pass
TEQAM (IRE | 756 " Pass
QPSK:
Frequency Receiyer ’{al;)liz o e Sucb:lt[l,::tedAntenna AL Limit
(MHz) lzggilll:]l)g Angle Height | Polar | Level Loss Gain (ﬁ;vlf]l) (dBm)
Degree | (M) | (HV) | (@Bm) | p | (gp;
Middle Channel
5 MHz Bandwidth
710.0 87.23 144 1.2 H 19.4 1.2 0 18.20 34.77
710.0 82.74 306 2.4 \% 16.4 1.2 0 15.20 34.77
10 MHz Bandwidth
710.0 86.35 303 14 H 18.6 12 0 17.40 34.77
710.0 82.82 39 2.2 \ 16.5 1.2 0 15.30 34.77
16QAM:
Frequency Receiyer ;l;l:)lilel e S“Cb::::tedAntenna Absolute Limit
(MHz) l({(:]i;(:ll\l;;; Angle Height | Polar | Level Loss Gain (Icﬁ}vril) (dBm)
Degree | (m) | (HV) | (@Bm) | 4p) | (gBi)
Middle Channel
5 MHz Bandwidth
710.0 86.82 194 2.1 H 19.0 1.2 0 17.80 34.77
710.0 81.27 244 19 Vv 149 1.2 0 13.70 34.77
10 MHz Bandwidth
710.0 86.12 90 25 H 18.3 1.2 0 17.10 34.77
710.0 82.35 186 14 V 16.0 1.2 0 14.80 34.77

Note:

All above data were tested with no amplifier

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo from 2020-01-16 to 2020-03-13.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 246.79 316.67
99% Occupied 26 dB Emission
Frequenc
Mode (D(/}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.167 4.724
HSUPA (BPSK) 836.6 4.231 4.961
HSDPA (16QAM) 836.6 4.215 5.304
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (1\(/1[Hz) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 246.79 320.19
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.183 4,728
HSUPA (BPSK) 1880.0 4.183 4,728
HSDPA (16QAM) 1880.0 4.183 4,712
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.41 dB
Ref 31.5 dBm “Att 20 dB *SWT 40 ms 316.666666666 kHz
[[30T OTT$ET 6.9 OB ostrede—reasTiros5KHZ|
Markgr 1 [T1]|]
- = €HB; A
T D1 22.4|dBm —r A}
Ui N 8396.4416664667 MHAZ
Temp [1 [T1 oBW]
MAXH 4
.69 dBm
[1o —~ e LVL
836.47820%128 MHz
Temp |2 [T1 OBW]
I -41 dBm

[T
\ 836 .725000000 MHz

D2 -B.6 dBm

~-10

T
A B
‘,Mf \\n'”"“*\«

~-60

S
K\xﬁ
]

&

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 25.FEB.2020 09:05:33

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.00 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 4.724358974 MHz
[T30T OTFT$ET 6.3 OB OBW— 4 -16666¢66 t]|
Markgr 1 [T1](]
-13.46 dBm
[20 834.24423(769 VMHz
Temp [1 [T1 oBW]
MAXH
el b1 12.1]dBm OV STV VOV VT -s3dem|
T;/«r "\'\KTZ 834.516664667 MHz
7 K Temp |2 [T1 OgW]
Lo .69 dBm
L_10 /

D2 -13.9

Bm

\ 838.683333333 MHz

[

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 11:51:34
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.01 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 4.961538462 MHz
E il
307 OFT$EeT 6.9 UB OBW—4-23676 T
Markgr 1 [T1]|]
-14.30 dBm
[20 834.122434897 Wz
Temp |1 [T1 OBW]
Fo D1 11.6|dBm Y T =95—dbmf
W V‘WW""‘N:\‘ 834.484615385 MHz
T gz Temp |2 [T1 OgW]
Lo ?/ .87 dBm
/ \ 838.715384615 MHz
F-10
T \hl
p2 -ft4a 43iBm
F-20 i
W 3DB
F-30
k-40
F-50
k--60
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 13:44:34

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -13.91 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 833.923717949 MHz
[T30~ OFT$ET 6.9 UB OB— A2t TA590MH=]|
Deltg 1 [T1 ]
-4.67 dB
[20 5.30448(179 VMHz
Temp |1 [T1 OBW]
D1 11.3|dBm . - - —78-d8
[ IMW I 844 _50064§026 whz|| "
% ? Temp |2 [T1 OgW]
Lo .18 dBm
/ \ 838.715384615 MHz
F-10 - \

D2 -n4 Bm %
L 1
20 Wu |

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 13:36:33
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PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -2.33 dB
Ref 31.5 dBm “Att 20 dB “SWT 40 ms 320.192307693 kHz
[T30T OTT$ET 6.9 OB ostrede—reasTiros5KHZ|
Markgr 1 [T1]|]
D1 22.6|dBm 3+ 7—dBm
20 ll,u_ A A
| 1.879843269 GHz
!fﬂ \v\ Temp [1 [T1 oBW]
MAXH Lo Ty M T .62 dBm L
1.87987§205 GHz
;r]‘/ \ Temp [2 [T1 08W]
Lo 1 1-42 dBm
J’ \l 1 0125000 GH.

e Nag
LA N

- S

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 25.FEB.2020 09:23:53

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.31 dB
Ref 31.5 dBm *Att 20 dB SWT 5 ms 4.727564103 MHz
[[30T OTT$eC  ©.% UB OBt lA— 182693308 =]
Markgr 1 [T1|]
2 -7-.20 dBm
1.877644231 GHz
pL 477 dBm Paiom S ol Temp [1 [T1 ogw]
T M T .14 dBm
L1o LVL
1.877900641 GHz
\ Temp |2 [T1 OgW]
Lo 1.64 dBm
-882083333 GHz
D2 -B.3 dém
~-10

[ =
=

e o

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:04:59
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -9.69 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.877644231 GHz
T30 OFT$ET G.9 UB OBH—A— 182693308 HZ]|
Deltg 1 [T1 ]
-2.01 dB
20

4.727564103 MHz

=
)

Temp [T LTI OgwT

D1 15.8|dBm
WMMM: -90 dBm

—- LVL
d ! 1.877900641 GHz

/7 X\ Temp |2 [T1 OgW]

J .32 dBm

0
16 . [
L 20 A

‘J \'\N 3DB
ngl{]w TN L
bnwsceo

1.882083333 GHz
(L

Ty
-40
+-50
-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:16:47

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.52 dB

Ref 31.5 dBm *Att 20 dB SWT 5 ms .711538462 MHz

IS

/|

[30T OFT$eT -9 OB OBW—4-182693 308t
Markgr 1 [T1]|]

-4.97 dBm

[20 7877644231 GHz

=

D1 16.6|dBm
v Temp |1 L[T1 OBW]
MAXH TW "‘Mm’\"""‘""‘w,\ . 1-13 dBm
F1io = . Lt
v 1.877900641 GHz
Z Temp |2 [T1 OgW]
7.39 dBm

o
{ \1 1.882083333 GHz
D2 -b.4 dBm

Ao |

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:15:02
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.32
14
16QAM 1.11 1.31
QPSK 2.69 2.88
3.0
QPSK 455 5.22
5.0
16QAM 454 5.21
QPSK 9.01 9.95
10.0
16QAM 8.97 0.89
QPSK 13.56 15.00
15.0
16QAM 13.46 14.86
QPSK 18.00 19.33
20.0
16QAM 17.95 19.38
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.49 dB
Ref 30 dBm *Att 20 dB SWT 15 ms 1.317307692 MHz
30 Offset Q_i dB OBW [1.105769231 '»4HZ’|
Markgr 1 [T1]|]
L oo -10.79 dBm

=y

D1 15.9|dBm .879346154 GHz

WWWM Temp |1 [T1 0BW]
Lo 18 .

1.879442308 GHz

Temp |2 [T1 OgW]
o 163 B
;Z 1.880548077 GHz

1
52 ho 1 o

) - el

A TN

k-40

~-50

-70

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 16.JAN.2020 10:57:28

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.27 dB
Ref 30 dBm “Att 20 dB SWT 15 ms 1.312500000 MHz
30 Offget 9.% dB OBW [1.105769231 V\Hz“
Markgr 1 [T1]|]
20 -9.94 dBm

=y

-879341346 GHz

ITVVIV PN PN Temp [1 [T1 0Ogw]
L [ 1

.879442308 GHz
Temp |2 [T1 OgW]

D1 15.9|dBm

=
)

=

T
iy
S}
[ —<1
=
<

o T37aBm

J \ 1.88054§077 GHz
1

" b2 ho 1 o

F-20 A ./“\Jb\j \J\\:J\N\n.m

VLA e v |

-70

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 16.JAN.2020 10:58:48
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.72 dB
Ref 30 dBm “Att 20 dB SWT 30 ms 2.879807692 MHz
30 Oofffet 9.5 dB OBW |2.692307692 MHz
Markgr 1 [T1]|]
oo -11.51 dBm
1.878563500 GHz
D1 14.7|dBm Temp [T [TT O§W]
Lo I TR N WOV V.U WP e e

-878653846 GHz
Temp |2 [T1 OogwW]

8B
\l 1.881346154 GHz

p-10 D2 —11.3/48m l\

WWN\/ \J\/W'U\,JVLUV 3DB

o

—1
=

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 16.JAN.2020 11:01:06

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.53 dBm
Ref 30 dBm “Att 20 dB SWT 30 ms 1.878562500 GHz
30 Offfet 9.3 dB OBW |2.692307692 MHz
Deltd 1 [T1 ]
koo -0.69 dB
2.889423077 MHz
Temp (1 [T1 OBW]
VAXH RN ot 12-9]den TN VT T T 450 dgaf
1.878653846 GhHz||"'"
Temp |2 [T1 08wl
Lo B

7B
j \ 1.88134¢154 GHz
~-10 \1
D2 713.lf‘18m

k-40

~-50

~-60

-70

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 16.JAN.2020 11:03:20

FCC Part 27, FCC Part 22H/24E Page 44 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.41 dB
Ref 30 dBm *Att 20 dB SWT 5 ms 5.224358974 MHz
30 Offset Q_i dB OBW (4.551282051 MHz
Markgr 1 [T1]|]
oo -9.22 dBm
D1 15.9|dBm 1.877387821 GHz
l&wwmw Jemp [1 [T1 ogw]
VAXH IS 4\, 14 47 aB
LVL
1.877724359 GHz
Temp |2 [T1 OgwW]
o A5 OB
1.88227%641 GHz
1
" 52 ho X ap
mﬂw'\ﬂ’\“/ \J‘M A
WA
3DB
~-30
-a0
~-50
~-60
-70
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 16.JAN.2020 11:21:47

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.26 dB
Ref 30 dBm “Att 20 dB SWT 5 ms 5.208333333 MHz
30 Offget 9.% dB OBW [4.53525¢410 MHz
Markgr 1 [T1]|]
koo -10.07 dBm
1.877387821 GHz

=~
>
x|z
i

DL 15-4|dBn e i e e e e s i

11 dBw

1]
k10 LVL
877724359 GHz
Temp [2 [T1 OBW]

o 698
\ 1.882259615 GHz
1

71[73(]15171
AN AN L\/\

7"\%@1\»’ MWL\%

~-30

=y

k-40

~-50

~-60

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 16.JAN.2020 11:23:53
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.42 dB
Ref 30 dBm “Att 20 dB SWT 10 ms 9.951923077 MHz
30 Offget 9.5 dB OBW [9.00641¢256 MHz
Markgr 1 [T1]|]
oo -11.49 dBm
1.874983974 GHz
D1 13.9|dBm S M, )
- Torempi—EFi-ogwd
vAXH I I A U MAN " 4 99 ds
LVL
1.87548(769 GHz
Temp |2 [T1 OogwW]
o —G2—dBm
¥/ \ 1.884487179 GHz
L_10 v
D2 7127d8m \
L el W
A ff\/ﬁvﬂﬁ“\ﬂdlaﬂxfx apB
-30
-40
-50
-60
-70
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 11:27:57

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.89 dB

Ref 30 dBm “Att 20 dB SWT 10 ms .887820513 MHz

©

30 Offget 9.% dB OBW (8.974354974 MHz
Markgr 1 [T1]|]
-13.44 dBm

20
1.875016026 GHz
p1 12.7|dBm —Ta ~Jemp |1 [T1 Ofw]
vAXH I I ] Y LA ool s 70— B

=y

2 [T1 Ogw]

o / 0SB
/ \ 1.884487179 GHz

~-10
D2 713.37dBm \i

:;”’“*“‘4“/\1“1Uimjjvj \K“Vrtf”uhqrd 3DB

WEENT LVL
-875512821 GHz
Temp

k-40

~-50

~-60

-70

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 11:31:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 30 dBm *Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Delta 1 [T1 ]
-2.98 dB
15.000015000 MHz

30 Offget 9.5 dB

OBW 13.557692308 MHz
Markgr 1 [T1]|]

oo -9.50 dBm
b1 15.3|dB 1.872548062 GHz
- m TNANM AN emp (1 [T1 OgW]
WAXH 11 WWWQE e

/

=

LVL
-873221154 GHz
Temp |2 [T1 OogwW]

o

25 B
\ 1.88677§846 GHz
vl

AY

-0 D2 711";/ dBm
/\-"\ AM-\
JAN

\

3DB

Center 1.88 GHz 3 MHz/

Date: 16.JAN.2020 11:39:00

Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]
-0.58 dB

Ref 30 dBm “Att 20 dB SWT 2.5 ms 14.855784231 MHz
30 Offget 9.% dB OBW 13.461534462 MHz
Markgr 1 [T1]|]
koo -11.67 dBm
1.872548062 GHz
D1 14.3|dBm Foramp T y
T P [T ogwy
= |, i i A, _52_dBs
LVL
1.873269231 GHz
Temp |2 [T1 OBW]
o TO—8S—dBm
J \ 1.886730769 GHz
L Wl
10 D2 711.7d8m 1
W\Uw 308
F-30:
F--40:
F--50:
I--60:
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 16.JAN.2020 11:40:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -12.95 dBm

Ref 36.5 dBm *Att 30 dB SWT 2.5 ms 1.870352821 GHz

offget 6.5 dB oBW 18.00000¢000 sz"
Deltd 1 [T1

.99 d (I
19.327179487 MHz
MR |, Tompl1 FT1 ogug
IMAXH 64 dBm

oL 18-9jaem JH R Y R s

1o Temp [TT OgwT
/ \ 1(0.09 dBm

1.889040000 GHz

o

[

3DB

AWM,
-30
-40
-50
-60
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 13.MAR.2020 15:16:06

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -3.35 dB
Ref 30 dBm “Att 20 dB SWT 2.5 ms 19.375015000 MHz
30 Offget 9.% dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
koo -11.65 dBm
1.870407036 GHz
Temp |11 [T1 ORW]
7 [ R il M ¥,V WYYV YT = S~
A LVL
1.87102%641 GHz
] Temp [2 [T1 oBw]
Fo 1SS —iBm
j \ 1.888974359 GHz

I ‘a
gl T [P

~-30

k-40

~-50

~-60

-70

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2020 11:46:24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.09 1.28
14
16QAM 1.11 1.32
QPSK 2.68 2.88
3.0
16QAM 2.69 2.89
QPSK 4.55 5.20
5.0
16QAM 4.53 5.17
QPSK 8.97 9.94
10.0
16QAM 8.97 9.84
QPSK 13.51 14.84
15.0
16QAM 13.51 14.98
QPSK 17.88 19.31
20.0
16QAM 18.00 19.62
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 20 kHz

Marker 1 [T1 ]

“VBW 50 kHz -12.33 dBm
Ref 36.5 dBm “Att 30 dB SWT 30 ms 1.731864731 GHz
offget 6.5 dB OBW [1.08600¢000 sz"
30 Deltd 1 [T1
-¢.26 dB [
1.28173¢769 MHz
1 pi ol s odug
D1 14.2|dBm /
1.731954000 GHz
IrV“VMﬂAmFLJLNwrdjﬁaNAanvz
1o Temp [TTOgwT
.33 dBm
1.73304¢000 GHz
o
L 10 4
D2 -l1.8 ]7ﬁ
=-20: L‘Aﬂ/uj/ ;\\,ﬁ\«" 3DB
*{gg*ﬂfAﬂjnrrJVI“\ o~
F-40
F--50
t--60

Center 1.7325 GHz

Date: 13.MAR.2020 15:18:42

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -2.06 dB
Ref 30 dBm *Att 20 dB SWT 15 ms 1.320192308 MHz
30 Offset 9.&1 dB OBW (1.105769231 MHz
Markgr 1 [T1]|]
L2o -9.40 dBm
D1 15.1|dBm 1.731841346 GHz
: Temp (1 [T1 OBW
Lo WWWWWWT PT T _ T
1.731942308 GHz v
Temp |2 [T1 OgW]
o —96aBm
1.733048077 GHz

=10 Dz = U.97m
F-20

Mo

-70

Center 1.7325 GHz

Date: 16.JAN.2020 11:55:20

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -2.33 dB
Ref 30 dBm *Att 20 dB SWT 30 ms 2.880769231 MHz
30 Offset 9.5‘ dB OBW (2.682692308 MHz
Markgr 1 [T1]|]
oo -10.89 dBm
1.731063462 GHz
D1 13.5|dBm Temp{1FT1-08w]
- P £ e )
T2
Lio nl\J‘\vn_/ < LJLU_AM a i e
1.731163462 GHz
Temp |2 [T1 OogwW]
o ST aBm
1 \ 1.733846¢154 GHz
L_10 o
D2 712,5f8m {
I lﬁv/ \‘AH
3DB
L roguitol My ol
F-40
~-50
~-60
-70
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 16.JAN.2020 13:16:13

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Marker 1 [T1 ]

=~
>
x|z
i

*VBW 100 kHz -13.11 dBm
Ref 30 dBm “Att 20 dB SWT 30 ms 1.731063462 GHz
30 Offset 9_& dB OBW (2.692307692 MHz
Deltg 1 [T1 ]
20 -1.48 dB
2.890384615 MHz
D1 12.1|dBm Temp [1 [T1 OBW]
10 3 A A Aos A A Es .89 dBw
ANV AV LS VARNAS AR W ia Vet vas
1.731153846 GHz
Temp |2 [T1 OBW]
o 700 —dBm
j \ 1.73384¢154 GHz
~-10
D2 —13.9%(&% %
I Wj \«/\‘
npat ] N

k-40

~-50

~-60

-70

Center 1.7325 GHz

Date: 16.JAN.2020 13:14:36

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-9.44 dBm
Ref 30 dBm *Att 20 dB SWT 5 ms 1.729916662 GHz
30 Offset Q_i dB OBW (4.551282051 MHz
Deltg 1 [T1 ]
Lo -2.28 dB
5.198722949 MHz
D1 15.1|dBm IE"WWV\M’\‘MMW\M TJemp [T [T1 ogwl
VAXH IS "\7 6o-ds
LVL
1.730224359 GHz
Temp |2 [T1 OgW]
o 57 aBm
:/ \ 1.73477%641 GHz
1
=10 DZ ] Uf aBm \
~-20 '}'/ \
,..qu,«/'\/\/ """"“"‘\)’\m 3DB
~-30
-a0
~-50
~-60
-70
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 16.JAN.2020 13:21:23

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

=~
>
x|z
i

-1.17 dB
Ref 30 dBm ALt 20 dB SWT 5 ms 5.166671667 MHz
30 Offset 9_# dB OBW [4.53525¢410 MHz
Markgr 1 [T1]|]
Loo -10.72 dBm
1.729900636 GHz
D1 15 diBm
Temp [T LTI OBW]
o {WW\I\NMMM’\/\TZ i N
LVL
1.730224359 GHz
Temp |2 [T1 OBW]
o FAAsamel=11
1.734759615 GHz
1

~-30

k-40

~-50

~-60

-70

Center 1.7325 GHz 1 MHz/

Date: 16.JAN.2020 13:19:39

Span 10

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

<g> *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.40 dB
Ref 30 dBm *Att 20 dB SWT 10 ms 9.935902436 MHz
30 Offset Q_i dB OBW (8.974358974 MHz
Markgr 1 [T1]|]
oo -12.14 dBm
1.727564098 GHz
Temp |1 [T1 oBw]
Lio b1 12.5]dBm LI| BW.YNSPTN VIR TP App] T 16 d8s
LVL
1.728012821 GHz
Temp |2 [T1 OogwW]
o —86aBm
/ \ 1.736987179 GHz
F-10 T
D2 -[13.5/ dBm| \
~-20 LJ
3DB
L« ,-.JVM L.NJ\_\M
Ry ONYA
-a0
~-50
~-60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 13:25:15

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.65 dB
Ref 30 dBm “Att 20 dB SWT 10 ms 9.839748590 MHz
30 Offget 9.% dB OBW (8.974354974 MHz
Markgr 1 [T1]|]
koo -12.26 dBm
1.727628200 GHz
Temp |1 [T1 ogw]
MAXH b1 12.2]dBm T A A i 41 B
10 ooy AT AT - L
1.728012821 GHz
Temp |2 [T1 OBW]
o -5 dBm
j \ 1.736987179 GHz
F-10 \1
D2 713.8/Yd8m i
F-20
u\ﬂJAp\/ﬂf’J/ k\dj 30B
VLYY, P M "
4 ot
-40
-50
-60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 13:23:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.23 dB
Ref 30 dBm “Att 20 dB SWT 2.5 ms 14.839748590 MHz
30 Offget 9.5 dB 0BW 13.509615385 MHz
Markgr 1 [T1]|]
oo -10.37 dBm
1.725092944 GHz
D1 14 dBm Fem
P T ofw
L 1o ] LT Ao, e I e e un

=

LVL
.725769231 GHz
Temp |2 [T1 OogwW]

o

i \
]

WW mn"“m&\ 3DB

83 —dBm
1.73927§846 GHz

‘h\‘ﬁ

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 16.JAN.2020 13:28:25

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.80 dB
Ref 30 dBm “Att 20 dB SWT 2.5 ms 14.983979359 MHz
30 Offget 9.% dB OBW 13.50961%385 MHz
Markgr 1 [T1]|]
koo -13.00 dBm
1.725044867 GHz
o1 12.6|dBm Temp |1 [T1 oBw]
MAXH B IPN - T TN P I 5 dBy
_ LVL
1.725769231 GHz
Temp |2 [T1 OBW]
0 —S7 B
/ \ 1.739274846 GHz
L_10 1
D2 —13,47d8m \{
[ vruf
PRV \ulu"ﬁvv\fvwh 3DB
Leig ™ M,
- A
-40
-50
-60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 16.JAN.2020 13:27:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

——D2 -f12.9

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -4.61 dB
Ref 30 dBm *Att 20 dB SWT 2.5 ms 19.314107564 MHz
30 Offfet 9.5 dB OBW 17.88461%385 MHz
Markgr 1 [T1]|]
oo -10.53 dBm
1.722951918 GHz
b1 13.1|dBm —T1 ~emp 1 [T1 Oguy
Lo g LBl b gt s 1025 a8
LVL
1.723589744 GHz
Temp |2 [T1 OogwW]
o ST aBm
J \ 1.741474359 GHz
~-10
/Jd 1%

) \
e ]

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2020 13:34:00

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -14.63 dBm

Ref 36.5 dBm “Att 30 dB SWT 2.5 ms 1.722708718 GHz

Offset B_Q dB OBW 18.000000Q000 \’\HZ"
Deltd 1 [T1

-1.16 dB
19.615384615 MHz

Loo Fomp-11—FF1Loguwd

.07 dBm

D1 11.8|dBM —FLH— o ta —r 5 T 1.723540000 GHz

F10 i AP A Temp TI OBW
TP T T T BT

-74 dBm

1.74154(9000 GHz

. | |

~-10
D2 -f14. ZidBm

=~
>
x|z
i

1
)

ML
-a0
~-50
~-60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 13.MAR.2020 15:21:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.55 519
5.0
16QAM 4,55 5.22
QPSK 9.03 10.20
10.0
16QAM 8.97 9.91
QPSK 13.58 15.09
15.0
16QAM 13.51 15.04
QPSK 18.01 22.79
20.0
16QAM 18.08 23.37

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -8.16 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 2.532467949 GHz
30 Off$et 9.% dB OBW ]4.551283051 MHz
Deltg 1 [T1 ]
Lo -3.17 dB
b1 16.1|dBm 5.192307692 MHz
ﬁwwmw\mwjemp 1 [T1 OBW]
Lo 1420 dgm
2.532724359 GHz||"""
Temp [2 [T1 08wl

o TO-O9dBm
}/ \u 2.53727%641 GHz
1
p2—b ol dp

3DB

~-30

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 16.JAN.2020 13:42:26

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -8.21 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 2.532435897 GHz
30 Offget 9.% dB OBW [4.551282051 MHz
Deltg 1 [T1 ]
Loo -4.28 dB

5.224358974 MHz

D1 15 dim TV EPY L P MM\,MI\TJEWP T [TT OgwW]

07 dBw

=~
>
x|z
i

532724359 GHz
[T1 OBW]

—18—dBm
\\ 2.53727%641 GHz
1

H
o
-
=
:
o
E|
:
NN

o

IAWW“‘/ﬂ ﬂhﬂ’\uwuf\ﬂ A

3DB

~-30

k-40

~-50

~-60

-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 16.JAN.2020 13:43:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.16 dB
Ref 30 dBm “Att 20 dB SWT 10 ms 10.198717949 MHz
30 Offget 9.5 dB OBW [9.038461538 MHz
Markgr 1 [T1]|]
oo -12.20 dBm
2.529974359 GHz
D1 13.7|dBm Fomp{1FT108ug
. 13— e
Lo 20 SYALSVAN VTNV TYWRYY] Sy S 1o e
LVL
2.530480769 GHz
Temp |2 [T1 OogwW]
Fo —ot—dBm
I/ \ 2.539519231 GHz
f-10:
D2 75,\77 dBm| \=
ApotA ‘Lb‘*fvﬂﬂ\*\ ™
20 ST
308
F-30:
F--40
F--50:
I--60:
-70
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 13:46:04

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.77 dB

Ref 30 dBm “Att 20 dB SWT 10 ms .910256410 MHz

©

30 Offget 9.% dB OBW (8.974354974 MHz
Markgr 1 [T1]|]

-12.32 dBm
-530102564 GHz

N

o1 12.3|dBm | roremp [1 [T 0wy
VAXH I - T FIVAW FOFINS PPRV.NINLY WYY 1V 1. 185
* ' WAL Ak v
2.530512821 GHz
Temp |2 [T1 OBW]

O A dBT
j/ \ 2.539487179 GHz
=10 \1
D2 *iﬁldBm
L Il e A s \Ll Aot
A4 g

~-30

k-40

~-50

~-60

-70

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2020 13:47:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Delta

1[T11]

*VBW 500 kHz -0.05 dB
Ref 30 dBm “Att 20 dB SWT 2.5 ms 15.092948718 MHz
30 Offget 9.5 dB 0BW 13.557692308 MHz
Markgr 1 [T1]|]
Lo -11.05 dBm
2.527535256 GHz
D1 14.6|dBm P oA -
TFemp [T [TT O§wW]
o= |, 7 AV TP SRR [T o
LVL
2.528269231 GHz
Temp |2 [T1 OogwW]
Fo —7 7B
2.54182¢923 GHz

\

A

E-10: mwasm

v

W

~-30

Center 2.535 GHz

Date: 16.JAN.2020 13:49:29

3 MHz/

Span 30

MHz

3DB

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=~
>
x|z
i

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -11.60 dBm
Ref 30 dBm “Att 20 dB SWT 2.5 ms 2.527583333 GHz
30 Offget 9.% dB OBW 13.50961%385 MHz
Deltd 1 [T1 ]
koo -2.17 dB
15.044871795 MHz
D1 13.4|dBm -_—t
0 ANy AN A AN AN TR A 20 aoe
2.528269231 GHz
Temp [2 [T1 oBw]
o —79—dBm
!/ \ 2.54177¢846 GHz
F-10 Es
i) e
hagyh1 o
WM

~-30

k-40

~-50

~-60

-70

Center 2.535 GHz

Date: 16.JAN.2020 13:50:50

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -11.12 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.522493590 GHz
offget 9.5 dB 0BW 18.01282(513 'J\Hz"
30 DeTtd T 1T
-¢.68 dB
42.788461538 MHz
[0 Temp |1 [T1 OBW]
D1 14.6|dBm T 14768
Lo $,1.| L’J\”me 2.526024641 chz|""
Temp |2 [T1 OogwW]
/ \ 11.77 dBm
2.544Q 46 GH.

ey L

=-10 i ATy
A B I

e

3DB

~-30

~-50

~-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2020 16:44:05

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.96 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 23.365384615 MHz
offfet 9.5 dB oBW 18.076923077 \mz"
[~30 Varkgr T TTT(T

-13.04 dBm
.521724359 GHz
[T1 ogw]
.68 dBm

D1 13.2|dBm e LvL
[0 PV A L rothod o foa JIEAAAA 526028641 GHz

N

HE
>
x|
T
T
N
o
=y

Temp

N

Temp [2 [T1 OBW]

1¢.11 dBm
i / \

2.544102564 GH;
F-10 1 \ES
Mﬁ\n’n}iﬁfdgm i
st ™M) Moy, 4

~-30

F-40

~-50

~-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2020 16:47:21
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.33
14
16QAM 1.11 1.34
QPSK 2.69 2.89
3.0
16QAM 2.69 2.96
QPSK 4.50 5.06
5.0
16QAM 4.49 5.03
QPSK 8.96 9.99
10.0
16QAM 8.96 10.07
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.61 dB
Ref 31.5 dBm “Att 20 dB SWT 15 ms 1.332692308 MHz
[T30T OTFT$ET 6.3 OB OBW—TI-T10579% vaza |
Markgr 1 [T1]|]
-14.38 dBm
[20 706.832694308 MHz
Temp |1 [T1 OBW]
=y D1 11.6[dBm N — — v —25—dem|
?é“” TWITEIAP VY V»VM\Q 7d6.942307692 MHz
4 Temp |2 [T1 OgW]
Lo .95 dBm
708.052884615 MHz
F-10

D2 -[l4.4 dBm|

\1

Yo

1

k-40

~-50

~-60

Center 707.5 MHz

25.FEB.2020 16:21:59

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
T
=

vaxi i

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -1.84 dB
Ref 27 dBm “ ALt 20 dB SWT 15 ms 1.341346154 MHz
Offset 6_51 dB OBW [1.110576¢923 MHz
Markgr 1 [T1]]
=20
-13.69 dBm
706 .836538462 MHz
10 D1 11.5|dBm rin Temp T TT ORWT
AT, Al o A
1 2.60 dBm v
1 746.942307692 MHz[
o Femp2—FFi—onwt
1.75 dBm
708.052884615 MHz
=10
\1
D2 -[14.5 dpm|
I et 1 AN i
ﬂqgwmdpd VWWMAJAU 308
k-40
=50
= -60:
=70

Center 707.5 MHz

Date: 25.FEB.2020 16:39:26

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 31.5 dBm *Att 20 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-16.06
706.053846154

dBm
MHz

[[307OTT$EeC  ©.% UB

OBt
Deltqg

—69:
1 [T1 ]
-¢.52

0769

dB

2 P

N

.890384615
[T1 Ogw]
.54

MHz
Temp |1
dBm

Bt B

?AMPWW\WWNT el

T2 153844154
[T1 OBW]

$.30

MHz

dBm

708.846153846 MHz

D2 716.2;1Bm
4

|
‘%

3DB

~-50

~-60

Center 707.5 MHz 600

Date: 25.FEB.2020 16:24:36

kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz -17.24 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 706.005769231 MHz
[T30T OTT$ET 6.9 OB OB —69230769 tara |
Deltd 1 [T1 ]
-0.98 dB [N
[20 2.957694308 NHz
Temp |1 [T1 ogw]
MAXH Lo 4.73 demfl
D1 8.2 {iBm 7461538454 MH
%MNMMMMW/\%ZT%D 2 [T1 OBw]
-79 dBm
.846153846 MHz

Lo /
~-10

1
D2 -[L7.8ydBm|

3DB

k-40

~-50

~-60

Center 707.5 MHz 600

Date: 25.FEB.2020 16:26:49

kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 50 kHz Delta 1 [T1 ]
“VBW 200 kHz -0.97 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 5.057051282 MHz
T30 OTT$ET o aB OBW—2-50320%T wrz]|
Markgr 1 [T1]|]
-16.98 dBm
[20 704.980128205 WAz
Temp [1 [T1 oBW]
.21 dBm
o D1 8.2 {iBm —& e cawvrwry. ervar L

2 [T1 Ogw]
Lo 4.02 dBm
} \ 709.75961%385 MHz

~-10
8?/ \1
D2 -[L7.8 dBm|
L_20 X
'J/I L\ 3DB
3 PN NAW]

~-50

~-60

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 16:30:35

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz -1.91 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 5.025000000 MHz
[[307 OTT$EeC  ©.% UB OBW— 48779 |

Markgr 1 [T1]|]
-16.46 dBm

[20 704-980124205 VHZ
Temp |1 [T1 ogw]
MAXH Lo .63 dBm L
D1 8.2 ¢iBm T 75256414256t
%&MWWW‘“‘( Temp |2 [T1 OBW]
Lo 4.59 dBm
/ \ 709.743589744 MHz

~-10
ng \1
D2 -[L7.§] dBm| Y

k-40

~-50

~-60

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 16:29:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.11 dB

Ref 28 dBm *Att 30 dB SWT 10 ms 9.991282051 MHz

Offset G_i dB OBW (8.960000000 MHz
Markgr 1 [T1]|]
[20 —20-75 dBm
702.502301692 MHz

10 Temp [1 [T1 oBW]
IMAXH 427 dBm

D1 5.7 ¢iBm 2
743-02000¢000 MHz
“”MMM“\J\WNWWWWT
Temp

2 [T1 oBw]

o

.02 dBm
711.98000(000 MHz

g \
/ \

-30 WN/ \w%

~-10

20.

~-50

~-60

~-70

Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 15:24:12

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.10 dBm
Ref 28 dBm ALt 30 dB SWT 10 ms 702.459230769 MHz
Offset 5_5 dB OBW 18.960000000 MHz
Deltg 1 [T1 ]
[20 —j-1Z dB

10.06641(256 MHz

0 Temp |1 [T1 08wl
— 3.23 den||
D1 4.6 {iBm — 1 T2 620008000—MH=]| “V-

Lo Temp |2 [T1 OBW]
z 2.43 dBm

711.98000(¢000 MHz

F-20 b2 721.7d8m

\

Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 15:23:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.54 518
5.0
16QAM 457 5926
QPSK 9.01 10.03
10.0
16QAM 9.00 10.07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -3.99

Ref 34.5 dBm *Att 20 dB SWT 5 ms .182692308

o

dB
MHz

Offset 9_51 dB OBW [4.53525410

HHZ"

[~30 Markgr T L[TT]]T
-g.12
707 . 442301692

dBm

MHz

[20 Temp |1 [T1 OBW]

MAXH D1 16.5|dBm ym ' Jdludhv&;m@wawJH%Z TS
74

7.740384615

dBm
MHz

LvVL

10
Temp (2 [T1 OgwW]
11.44
5641026

dBm
A,

o

;/ k\
E=1o D2 -p 5#dEm L
- —-20: 1 & ’/‘ \.N

=30 SOR=LC
-40

+-50

-60

Center 710 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 09:15:21

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.61 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 5.262820513 MHz
Ooffget 9.% dB OBW [4.567307692 mHz"
30 Varkgr T [TT]T
-9.92 dem|{iIEM
7Q7.41025¢410 MHz
20 Temp |1 [T1 08wl
[MAXH]
D1 14.7(dBm - {5
AP AT AT AT T2 LVL
Lio 7Q7.724358974 MHz
Temp |2 [T1 OgW]
.29 dBm
0 2 Q166466 1=k
Lo ﬁ/ \\1
10 D2 —[[1.5 dBm X
| M TN
3DB
-30 SOR-T
F--40:
F--50:
F--60:
Center 710 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 09:12:36
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 KkHz -3.78 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 10.028846154 MHz
offfet 9.5 dB OBW [9.006414256 HHZ"
[~30 Markgr T L[TT]]T
-1¢.55 dBm
2 7(45.025641026 MHz
Temp |1 [T1 OBW]
MAXH D1 14 dbm - . 83 dBm LVL
k1o v‘m'*'\/"w\i"d AMMV‘"”‘"W‘““’{; 705.512820513 MHz||
Temp |2 [T1 OgW]
-97 dBm
o j \ 4.51Q. 69 MH!
F-10
D2 -2 fm A
F-20
3DB
F-30 m’l’t-'m
F-40
F-50
t--60
Center 710 MHz 2 MHz/ Span 20 MHz

Date: 17.JAN.2020 09:17:35

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -14.07 dBm
Ref 33 dBm “Att 30 dB SWT 10 ms 704.953589744 MHz
Lyo—Offfet 6.5 dB OBW [9.00000¢000 MHZz]|
Deltg 1 [T1 ]
.34 dB [IEM
L 2o 0.070003000 MH:
Temp |1 [T1 OBW]
MAXH
D1 12.8(dBm 4
Lo g\ A N AN T2 LvL
45520009000
Temp |2 [T1 OgW]
.66 dBm
[ / \ 714 -520000000 WAz
f-10 5
D2 —13.7d8m A\A
F-20
MW[‘W“ \M”"‘v'\l\ru 3DB
L 2o Wy,
W
F--40
F--50:
F--60:

Center 710 MHz

2 M

Date: 13.MAR.2020 15:26:23

Hz/

Span 20

MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1IMHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo from 2020-01-17 to 2020-03-13
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Cellular Band (Part 22H)

®

2 P

Date:

=~
>
x|z
i

Date:

30 MHz - 1 GHz (GSM Mode)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.75 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 202.548076923 MHz
[[30T OTT$ET 6.3 OB il
20
1o LVL
I
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
-a0 -
tAﬂLbMHﬁhAuv*u»l»d»ﬁrvMJummﬂﬂmmW«ﬂxﬂhpuAhpu»»M4ﬂdhﬂwww«hdkﬂdﬁithv~%AHVVmeJ MuUAA A
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz
25.FEB.2020 09:19:14
1 GHz - 10 GHz (GSM Mode)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.43 dBm
Ref 31.5 dBm “Att 20 dB SWT 55 ms 1.692307692 GHz
[[30T OTT$ET 6.9 OB il
20
F10 LVL
o
~-10
D1 -13 d¢Bm
~-20
1 DE
~-30
k-a0
ALt ..;‘_L:L,AML“‘ X A AN AN AMWK’WM
~-50
~-60
Start 1 GHz 900 MHz/ Stop 10 GHz

25.FEB.2020 09:20:11

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

HE
>
x|o
i

Date:

=y
T
=

MAXH

Date:

30 MHz - 1 GHz (WCDMA Mode)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -44 .32 dBm
Ref 31.5 dBm “Att 20 dB SWT 100 ms 631.586538462 MHz
[[307 OTT$eC  ©.% UB i
20
10 LvL

Lo AN

~-10

D1 -13 d¢Bm

~-20

~-30

F-40 T

~-50

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

25.FEB.2020 13:57:19

1 GHz - 10 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.42 dBm
Ref 31.5 dBm “Att 20 dB SWT 55 ms 9.177884615 GHz

[[307 OTT$EeC  ©.% UB

20

I

~-10
D1 -13 ¢iBm

3DB

~-30

~-60

Start 1 GHz 900 MHz/ Stop 10 GHz

25.FEB.2020 13:58:44

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

PCS Band (Part 24E)

Date:

Date:

30 MHz — 1 GHz (GSM Mode)

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -44 .33 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 768.381410256 MHz
[30T OTT$ET 6.5 0B 1
20
L1o LVL
o
~-10

D1 -13 ¢iBm
~-20
3DB

~-30
-40 T
RPTTRAPT SN PR VN NPT WY FRTATIS RRVAPPARPIFEYI WOV SAPY! NPT
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz

25.FEB.2020 09:28:46

1 GHz - 2 GHz (GSM Mode)

“RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -42.96 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.538461538 GHz
[[307 OTT$eT ©6.% UB 1
20

‘\
L1o LVL
o
~-10
D1 -13 ¢iBm
~-20
3DB

J

k_s0 1

~-50

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

25.FEB.2020 09:34:12

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.11 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.384615385 GHz
[[30T OTT$ET 6.3 OB 1
20
10 LVL
I
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
b-40—L
L et AtA A IR AADASAIAAAAN NSNS ettt A AU ANANI it N
~-50
~-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.FEB.2020 09:35:16

30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44_.23 dBm

Ref 31.5 dBm “Att 20 dB SWT 100 ms 962.692307692 MHz

|

307 OTT$ET ©-% OB

20

=~
>
x|z
i

I

~-10

D1 -13 d¢Bm

~-30

L _40 T

I iisAn mwmw.mwwwwwwww

~-50

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.FEB.2020 14:02:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

1 GHz - 20 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.11 dBm
Ref 31.5 dBm “Att 20 dB SWT 110 ms 18.294871795 GHz
E il
307 OFT$eT O- aB
=20
MAXH
k1o LVL
r-19
D1 -13 ¢Bm
-2
3DB
F-3d
b_a -
I, R T PV AT SV RVPY, VIR IO OOV | TR
=50
Fundamental test
= -60:
Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 25.FEB.2020 14:01:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

LTE Band 2:

®

HE
>
x|z
G

Date:

Date:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44_25 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 973.573717949 MHz

||

[[30T OTT$eC ©6-3 UB

0

—-10

D1 -13 ¢iBm

—-20

3DB

—-30

~-40 T

—-60

Center 515 MHz 97 MHz/ Span 970 MHz

17.JAN.2020 16:31:40

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.27 dBm

Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.892820513 GHz
[[30T OTT$ET 6.9 OB 1

Al
20
F10 \ LvL
o
~-10

D1 -13 d¢Bm

~-20

DB
~-30
-40

il

L )
A WPV TR P YRR VIR P W VO FEREA A s AN A A b AL e Ra
~-60
Start 1 GHz 100 MHz/ Stop 2 GHz
17.JAN.2020 16:26:08

Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 75 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.24 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.211538462 GHz
[30T OFT$eT -9 OB i
20
1o LVL
o
~-10
D1 -13 ¢iBm
~-20
DB
~-30
L _40—
WY NIV 7 GPIRTH I IFVION F) NV | TPPRUNETSRY PSRN W1 RS I VST I 7T TOurY AUPAAN A Aoy A
~-50
~-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 17.JAN.2020 16:29:16
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44 .49 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 653.349358974 MHz
[30T OFT$eT -9 OB i
20
1o LVL
o
~-10
D1 -13 ¢iBm
~-20
DB
~-30
-40 T
[STIEYY ALA WWWWJ\WMW
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.JAN.2020 16:40:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.62 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.959935897 GHz
T30 OFT$ET G.9 UB 1l
20
\
N
k1o LVL
0
=-10
D1 -13 ¢iBm (
L20 ‘ Fundamental test
3DB

/|

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 17.JAN.2020 16:37:05

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.43 dBm

Ref 31.5 dBm *Att 20 dB SWT 105 ms 10.855769231 GHz

[30T OFT$eT -9 OB

20

=
)

o

~-10
D1 -13 d¢iBm

~-20

~-30

v
RPNV N T YRIRN SYNT SURGH ST NPT svTerwaey | A Al A A A ALt

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 17.JAN.2020 16:38:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.51 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 905.176282051 MHz
[30T OFT$eT -9 OB i
20
1o LVL
o
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
L_40 T
! WWWWWMMWWW
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.JAN.2020 16:42:24

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® “*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.37 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.959935897 GHz
T30 OFT$ET G.9 UB 1l
[ A]
f20
1 PK
[vaxH] "K\\
k1o LVL
o
F-10 il
D1 -13 ¢iBm )\
F-20
3DB
- Fundamental test
F-40 J +
SVIPWII M YTV R VY ST PPVUes YT NTIIN Y RESIBRVY.S) MWY VY| %mlﬂhxlu*uiknhﬁh—wudfﬂ
F-50
k-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 17.JAN.2020 16:44:51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44 .23 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 18.903846154 GHz
[30T OFT$eT -9 OB i
20
1o LVL
o
~-10
D1 -13 ¢iBm
~-20
DB
~-30
L -40 T
Y WA NPT OR I USTITUPN ) WIS (PAUTIONY WOOUNPT VY| Y T TORRTIV TRCTYY MOUR B (WO
~-50
~-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 17.JAN.2020 16:43:20
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44.63 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 171.458333333 MHz
[30T OFT$eT -9 OB i
20
1o LVL
o
~-10
D1 -13 ¢iBm
~-20
DB
~-30
-40 T
bt s P ot AR Str o g it A -wt s
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.JAN.2020 16:52:51
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.31 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.448076923 GHz
[T30~ OFT$ET 6.9 UB il
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N “ Fundamental test
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.10 dBm

Ref 31.5 dBm *Att 20 dB SWT 100 ms 350.224358974 MHz
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.89 dBm

Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.956730769 GHz
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B / -« Fundamental test
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Date: 17.JAN.2020 16:56:13

FCC Part 27, FCC Part 22H/24E Page 81 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.60 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.326923077 GHz
[30T OFT$eT -9 OB i
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44 .82 dBm
Ref 31.5 dBm “Att 20 dB SWT 100 ms 160.576923077 MHz
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.76 dBm

Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.368269231 GHz
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o
[ D1 -13 ¢iBm l
[
G
L s Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 17.JAN.2020 16:57:24

2 GHz -20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.72 dBm

Ref 31.5 dBm “Att 20 dB SWT 105 ms 3.153846154 GHz

(30T Off$eT 6.3 OB

=
)

o

—-10
D1 -13 diBm

—-20

—-30

—-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44.20 dBm
Ref 31.5 dBm “Att 20 dB SWT 100 ms 224.310897436 MHz
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.45 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.701602564 GHz
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.60 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44 .41 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 589.615384615 MHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -40.77 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.708012821 GHz
T30 OFT$ET .93 UB 'l
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20 Fundamental test
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.96 dBm

Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz
“VBW 300 kHz

Ref 31.5 dBm *Att 20 dB SWT 100 ms

Marker 1 [T1 ]
-44.63 dBm
513.445512821 MHz
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Start 30 MHz 97 MHz/

Date: 17.JAN.2020 17:04:39

Stop 1 GHz

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

@ *RBW 1 MHz
*VBW 3 MHz

Ref 31.5 dBm *Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-42.98 dBm
1.949679487 GHz

[C30T OTT$ET 6.3 OB

Fundamental test
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Start 1 GHz 100 MHz/
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.80 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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o
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 17.JAN.2020 17:05:16
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44.66 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 909.839743590 MHz
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.72 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.390384615 GHz
T30 OFT$ET .93 UB 'l
20
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10 LvL
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D1 -13 diBm
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f “l ’ Fundamental test
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Date: 17.JAN.2020 17:07:09
2 GHz - 20 GHz (10.0 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.78 dBm
Ref 31.5 dBm “Att 20 dB SWT 105 ms 3.442307692 GHz
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44 .50 dBm
Ref 31.5 dBm *Att 20 dB SWT 100 ms 488.573717949 MHz
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.01 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.357692308 GHz
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Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

®

Ref 31.5 dBm

*Att 20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 105 ms

Marker 1 [T1 ]
-36.38 dBm
3.471153846 GHz
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Start 2 GHz
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

Ref 31.5 dBm
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.45 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.349679487 GHz
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L a0 T W \M Fundamental test
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Start 1 GHz 100 MHz/ Stop 2 GHz

17.JAN.2020 17:12:47

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.37 dBm
Ref 31.5 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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FCC Part 27, FCC Part 22H/24E Page 92 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

LTE Band 7:
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.25 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 219.647435897 MHz
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1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.32 dBm
Ref 29 dBm *Att 20 dB SWT 5 ms 1.876923077 GHz
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3.0 GHz - 26.5 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.05 dBm
Ref 29 dBm “Att 20 dB SWT 140 ms 20.173076923 GHz
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30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.31 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 1.903846154 GHz
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Start 1 GHz 200 MHz/ Stop 3 GHz
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3 GHz - 26.5 GHz (10.0 MHz, Middle Channel)
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -30.33 dBm

Ref 29 dBm *Att 20 dB SWT 100 ms 222.756410256 MHz
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.80 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.250000000 GHz
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3 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.63 dBm
Ref 29 dBm *Att 20 dB SWT 140 ms 3.489583333 GHz
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Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)
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“VBW 300 kHz -31.94 dBm
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.78 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.658974359 GHz
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3 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
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Ref 29 dBm *Att 20 dB SWT 140 ms 10.193108974 GHz
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LTE Band 12:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.33 dBm
Ref 27 dBm “Att 20 dB SWT 100 ms 659.567307692 MHz
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz

Ref 27 dBm

*Att 20 dB
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Date: 25.FEB.2020 17:19:47

900 MHz/

Stop 10 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Ref 27 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 100 ms

Marker 1 [T1 ]
-48.05 dBm
266.282051282 MHz

Ooffset 6.% dB

H

LvVL

o

D1 -13

Fundamental test

YT [

PR

YA S AR AT

~-70

Start 30 MHz

Date: 25.FEB.2020 17

:18:33

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
-47.05 dBm

3DB

Ref 27 dBm “Att 20 dB SWT 55 ms 2.947115385 GHz
off$et 6.4 dB "
20
Lio
o
F-10
D1 -13 d¢Bm
=20
-30
F-40
1
yémluww Lk it s el il o A s dp M
-60
F-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 25.FEB.2020 17

t17:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Ref 27 dBm

*Att

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-48.05 dBm
673.557692308 MHz

Ooffset 6.% dB

H

o

LvVL

D1 -13

\lu.u Ntk 1 "
o \J

~-70

Start 30 MHz

Date: 25.FEB.2020 17:15:48

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
-45.83 dBm

Ref 27 dBm “Att 20 dB SWT 55 ms 3.567307692 GHz
off$et 6.4 dB "
20
Lo
LVL
o
F-10
D1 -13 d¢Bm
F-20
L_s0 30B
-40
-60
F-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 25.FEB.2020 17:16:58

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

LTE Band 17:

®

HE
>
x|z
G

Date:

HE
>
x|z
G

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -46.84 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 510.336538462 MHz

Ooffget 6.3 dB
[20
10
LvL

o
r-10

D1 -13 ¢iBm

S

* Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

17.JAN.2020 18:24:50

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.75 dBm
Ref 29 dBm “Att 20 dB SWT 55 ms 1.418269231 GHz
Ooffset 6.% dB
20
F10
LvL
o
F-10
D1 -13 ¢iBm
F-20
DB
I--30

L_aor
JNAN[NMJJwJJWwﬂwﬂw“W$AuduihothgwﬂﬂmVUMULMLhﬁWAhJ\ﬂ“"Mqumj*)A&Mhdﬂ_u ARl M A A Al A

Start 1 GHz 900 MHz/ Stop 10 GHz

17.JAN.2020 18:23:52
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Rep

ort No.: RSZ200110005-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

®

Ref 29 dBm

“RBW 100 kHz
“VBW 300 kHz

*Att 20 dB SWT 100 ms

Marke

64

r i1 [T1]
-46.45 dBm
7.753205128 MHz

offget 6.3

dB

=
)

e

[vAxH ST

"~

I

D1 -13

Bm

~-20

s

Fundamental test

3DB

k-40

u);ﬂjunudLlhmmu

Al

A e d,

1
bl i oA
4

Mt ™

Start 30 MHz

Date: 17.JAN.2020 18:25:24

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

Ref 29 dBm

“RBW 1 MHz
“VBW 3 MHz

*Att 20 dB SWT 55 ms

Marke

r i1 [T1]
-41.49 dBm
1.418269231 GHz

offget 6.3

dB

=
)

[vAxH ST

I

D1 -13

Bm

~-20

oo AN b ol

AN oAt ur i

Start 1 GHz

Date: 17.JAN.2020 18:25:56

900 MHz/

Stop 10 GHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED

EMISSIONS

Applicable Standard

FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which

was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal

axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 101.0 kPa

The testing was performed by Alan He on 2020-01-21 and by Zero Yan on 2020-02-10.

EUT operation mode: Transmitting

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency llizgilliv: ’ Tlg:t?:) : . Cable | Antenna A})Jse(:,l;te .. .
OHD | (amuvy | Degree | Tom | Gavy | capey | Loss | Gain | @Bm) | e |

(dB) | (dBd/dBi)
GSM Mode, middle channel

947.8 37.19 226 1.4 H -63.4 1.37 0.0 -64.77 -13 51.77

947.8 37.73 351 1.5 \Y -61.6 1.37 0.0 -62.97 -13 49.97

1673.20 55.30 172 2.0 H -51.0 1.30 8.90 -43.40 -13 30.40

1673.20 55.13 211 2.2 \% -50.6 1.30 8.90 -43.00 -13 30.00

2509.80 49.98 121 1.3 H -53.4 2.60 10.20 -45.80 -13 32.80

2509.80 47.72 101 2.2 \Y -55.0 2.60 10.20 -47.40 -13 34.40

WCDMA Mode, Middle channel

957.5 37.39 240 1.8 H -63.2 1.37 0.0 -64.57 -13 51.57

957.5 38.12 237 1.1 \Y -61.2 1.37 0.0 -62.57 -13 49.57

1673.20 42.86 62 2.2 H -63.5 1.30 8.90 -55.90 -13 42.90

1673.20 42.22 12 24 \Y -63.5 1.30 8.90 -55.90 -13 42.90

2509.80 46.90 161 25 H -56.5 2.60 10.20 -48.90 -13 35.90

2509.80 46.07 98 2.2 \% -56.7 2.60 10.20 -49.10 -13 36.10

3346.40 43.54 178 2.1 H -57.4 1.50 11.70 -47.20 -13 34.20

3346.40 43.34 21 2.0 \Y -57.6 1.50 11.70 -47.40 -13 34.40

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Sl(ljl;sl:::uteintenna Absolute FCC Part 24E
(MHz) ((:;(:ll\l’lig ])Ae‘;%l:’e Height | Polar | Level | " Gain (I&%V;ll) Limit | Margin

m) | (V) | @Bm) | o | Gpa/asi) (dBm) | (dB)

GSM Mode, middle channel

950.1 37.35 231 1.7 H -63.3 1.37 0.0 -64.67 -13 51.67

950.1 37.98 292 1.6 \% -61.4 1.37 0.0 -62.77 -13 49.77

3760.00 54.45 52 18 H -47.6 1.50 11.80 -37.30 -13 24.30

3760.00 54.69 165 11 \Y -46.9 1.50 11.80 -36.60 -13 23.60

5640.00 54.89 22 1.6 H -44.8 1.70 12.40 -34.10 -13 21.10

5640.00 55.12 173 2.2 \% -44.2 1.70 12.40 -33.50 -13 20.50

WCDMA Mode Band I1, Middle channel

952.1 37.40 325 2.3 H -63.2 1.37 0.0 -64.57 -13 51.57

952.1 38.16 151 1.9 \% -61.2 1.37 0.0 -62.57 -13 49.57

3760.00 48.43 351 1.7 H -53.6 1.50 11.80 -43.30 -13 30.30

3760.00 49.10 192 14 \Y -52.5 1.50 11.80 -42.20 -13 29.20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%v:n) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 2
Middle Channel(1880MHz)
948.6 37.50 151 1.9 H -63.1 1.37 0.0 -64.47 -13 51.47
948.6 38.16 334 1.0 \Y/ -61.2 1.37 0.0 -62.57 -13 49.57
3760.00 44.88 291 1.8 H -57.2 1.50 11.80 -46.90 -13 33.90
3760.00 44 57 116 2.3 \Y/ -57.0 1.50 11.80 -46.70 -13 33.70
Band 4
Middle Channel(1732.5MHz)
949.8 37.47 195 2.2 H -63.1 1.37 0.0 -64.47 -13 51.47
949.8 38.22 142 1.1 \Y/ -61.1 1.37 0.0 -62.47 -13 49.47
3465.00 44.10 318 1.8 H -56.6 1.50 12.00 -46.10 -13 33.10
3465.00 45.17 203 1.3 \Y/ -56.3 1.50 12.00 -45.80 -13 32.80
Band 7
Middle Channel(2535MHz)
953.2 37.49 194 1.6 H -63.1 1.37 0.0 -64.47 -25 39.47
953.2 38.28 42 1.9 \Y/ -61.1 1.37 0.0 -62.47 -25 37.47
5070.00 43.86 324 2.1 H -56.1 1.60 12.10 -45.60 -25 20.60
5070.00 44.02 0 1.2 \Y/ -56.0 1.60 12.10 -45.50 -25 20.50
Band 12
Middle Channel(707.5MHz)
952.5 37.55 180 15 H -63.0 1.37 0.0 -64.37 -13 51.37
952.5 38.23 94 2.0 V -61.1 1.37 0.0 -62.47 -13 49.47
1415.00 43.80 231 14 H -64.4 1.60 7.90 -58.10 -13 45.10
1415.00 43.44 43 2.3 \Y/ -65.0 1.60 7.90 -58.70 -13 45.70
Band 17
Middle Channel(710MHz)
953.3 37.42 192 1.2 H -63.2 1.37 0.0 -64.57 -13 51.57
953.3 38.36 300 1.8 \Y/ -61.0 1.37 0.0 -62.37 -13 49.37
1420.00 47.12 18 1.9 H -61.1 1.60 7.90 -54.80 -13 41.80
1420.00 46.50 160 2.1 \Y/ -61.9 1.60 7.90 -55.60 -13 42.60
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain

Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo from 2020-01-17 to 2020-03-13
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ200110005-00D

®

1 RY

Date:

Date:

Cellular Band, Left Band Edge for GSM (GMSK) Mode

*RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.20 dBm
Ref 29 dBm *Att 20 dB *SWT 300 ms 823.977564103 MHz
offget 6.% dB
[20
)If \\ i
i / \\
~-10
D1 -13 ¢iBm I \
Lo v 1
20 Y.
3DB
B r’f \
- [ Hm
F-60 W - WMM LT
[ -70

Center 824 MHz 200 kHz/ Span 2 MHz

25.FEB.2020 09:15:46

Cellular Band, Right Band Edge for GSM (GMSK) Mode

*RBW 5 kHz
*VBW 10 kHz
“*SWT 300 ms

Marker 1

[71 1
-18.46 dBm

29 dBm “Att 20 dB 849.022435897 MHz

Offset dB

LvL

e D1 -13 ¢iBm }’ ‘{\

~-20

st

Center 849 MHz

T,

200 kHz/ Span 2 MHz

25.FEB.2020 09:17:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

: RSZ200110005-00D

®

1 RY

Date:

Date:

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.23 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 824.000000000 MHz

[[30T OTT$EeC  ©.% UB

10 4 LI

. a B

D1 -13 ¢iBm

~-20
\;\ 3DB

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

25.FEB.2020 11:54:46

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.39 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 849.000000000 MHz

|

[[307 OTT$EeC 6.3 UB

20

W \
k[) D1 -13 Bm \

L —40 b
WMM

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

25.FEB.2020 11:55:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.32 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 823.695512821 MHz

[[30T OTT$EeC  ©.% UB

20

2 rd

10

. / \

D1 -13 ¢iBm

i

~-60

3DB

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 13:55:30

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.69 dBm

Ref 31.5 dBm “Att 20 dB SWT 5 ms 849.016025641 MHz

[[307 OTT$EeC 6.3 UB

20

kg D1 -13 d¢Bm \

I--30 =

k-40

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 13:53:31
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®

1 RY

Date:

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.26 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 824.000000000 MHz

[[30T OTT$EeC  ©.% UB

20

10

" AT ™

D1 -13 ¢iBm

\
. A ..

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

25.FEB.2020 13:48:40

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.33 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 849.048076923 MHz

|

[[307 OTT$EeC 6.3 UB

LA

20

W T

kl D1 -13 ¢Bm \

k-40

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

25.FEB.2020 13:50:12

FCC Part 27, FCC Part 22H/24E

Page 113 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.16 dBm

Ref 31.5 dBm *Att 20 dB SWT 80 ms 1.850000000 GHz

[[30T OTT$EeC  ©.% UB

1 RY

D1 -13 ¢iBm l ‘

|

Center 1.85 GHz 200 kHz/ Span 2 MHz

e

Date: 25.FEB.2020 09:26:11

PCS Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.67 dBm

Ref 31.5 dBm “Att 20 dB SWT 80 ms 1.910025641 GHz

|

307 OTT$ET 6.9 OB

L2o N
1 RV
MAXH
10 f \ LVL

D1 -13 d¢Bm

L_so | AMUAU.J.VN)‘ \NM"\AM

b, it

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 25.FEB.2020 09:27:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.65 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.850000000 GHz

[[30T OTT$EeC  ©.% UB

20

A WWMHWWM

N / W

D1 -13 ¢iBm \

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:07:28

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.40 dBm

Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.910000000 GHz

|

[[307 OTT$EeC 6.3 UB

LA

20

*10/] \\\ LvL
| \
VZG D1 -13 d¢Bm \

%w

k-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:08:35
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.83 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.850000000 GHz

[[30T OTT$EeC  ©.% UB

LA
k20
[1 RV
[AxH] i
Fio " iy m u

ko 7 X
/ \

D1 -13 ¢iBm

Mﬂw W hpl]

~-50

=

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:24:19

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.32 dBm

Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.910000000 GHz

|

[[307 OTT$EeC 6.3 UB

20

VAXH Lo ‘,{JMM A AL, %\ "
Wi

ké D1 -13 d¢Bm \

o
oo

k-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 14:23:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

1 RY

Date:

Date:

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.38 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.850000000 GHz
[[30T OTT$ET 6.3 OB 1
20
Lo N e Sadaglinel, o
~-10 \
D1 -13 ¢iBm \
~-20 \l\
3DB
L_s0 1t Ml
Afhuﬁmﬂﬁﬁrhﬂﬂphh“iﬂﬂvr
40
~-50
~-60
Center 1.85 GHz 1 MHz/ Span 10 MHz

25.FEB.2020 14:21:00

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.55 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.910000000 GHz

|

[[307 OTT$EeC 6.3 UB

LA

klolyywdhtﬂmﬁiﬂflﬁﬂ%%% MNLM¢. “wu\\ L
| \
VKC D1 -13 giBm \

k-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

25.FEB.2020 14:22:10
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Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.96 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.849985577 GHz
offfet 9.% dB |
30
LA
1 RV
MAXH
/dhﬁJANN\NUWJVVUFV#WQNV\AVﬂAH "
k10 X \
i f/ \\
2 D1 -13 d¢Bm f 3
=20 V“WWL.WA .lf‘x o
L
P T
F-40
F-50
t--60
Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 09:50:20

QPSK (1.4 MHz, FULL RB) - Right Band Edge

<§§> “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.47 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.910033654 GHz
Ooffget 9.% dB Deltd 1 [T1 ]
30 ~TUdB

41.177884615 MHz

1 RV

ﬁbﬂftliﬁan“‘ﬂJH“Wﬁ"*‘L“KW\nJJuth* LvL

MWJF D1 -13 giBm 0
0 “lbiiﬂiﬁﬂ; .
M 3DB

uAAMAMuhr N

~-50

~-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 10:07:01
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.32 dém
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.849875000 GHz
offfet 9.4 dB |
k30
~-20
LVL
MWWW\

D1 -13 Bm T
| Ty \v\.

L_20 4 v

WW“\U K BB
I Y Yk
T

~-50

~-60

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 10:03:34

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.11 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.910048077 GHz
Ooffget 9.5% dB Deltd 1 [T1 ] "
[30 176 a8

41.192307692 MHz

D1 -13 ¢iBm 1
1
FZ ’XM% 308
o

I--30 WW

F-40

~-50

~-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 10:06:00

FCC Part 27, FCC Part 22H/24E Page 119 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.77 dBm
Ref 34.5 dBm *Att 20 dB SWT 30 ms 1.849473077 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

: i

D1 -13 d¢Bm

1 308

LM%MVI‘.W

3

~-50

~-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

17.JAN.2020 10:14:49

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.88 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.910050000 GHz
offfet 9.4 dB |
30
20
LVL
TS T TV SR LT T Y A
110 \
D1 -13 d¢Bm \
{{20 -
\‘M H
L _30 'Wﬁmﬁn 1 M
L 0 lh Mg
F--50:
I--60:
Center 1.91 GHz 600 kHz/ Span 6 MHz

17.JAN.2020 10:09:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.61 dBm
Ref 34.5 dBm *Att 20 dB SWT 30 ms 1.849751923 GHz
offfet 9.4 dB |
30
« 20
LVL
1o
. {ww Mm‘mmv\\
~-10
D1 -13 d¢Bm j’ \H
~-20
1 3DB

T MW

~-50

~-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 10:13:40

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.15 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.910136538 GHz
offfet 9.4 dB |
k30
1 RV
MAXH
LVL
k10 1 T
F{10 \\
D1 -13 d¢Bm \
/—20 §
1 DB
M W
- R T
L 0 M
F--50
F--60
Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 10:12:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.26 dBm

Ref 31.5 dBm *Att 20 dB *SWT 10 ms 1.850009615 GHz

[[30T OTT$EeC  ©.% UB

1o sl | | LVL
Fo

D1 -13 ¢iBm [ “‘

~-20
3DB
L_30 1t 1 hnlgl g

k-40

1 RY
[vaxi]

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:56:19

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.51 dBm
Ref 31.5 dBm “Att 20 dB *SWT 10 ms 1.910000000 GHz
[[30T OTT$ET 6.9 OB il
LA
20
1 RM|
MAXH
L 1 @spbetnt 1oy [ LVl
Lo \‘{
i D1 -13 d¢Bm ‘1
L0 "
ﬂRkNMNM :
F-20 A AL V‘“MML
i
~-50
~-60
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:57:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

1 RY

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.87 dBm
Ref 31.5 dBm *Att 20 dB *SWT 10 ms 1.850009615 GHz

[[30T OTT$EeC  ©.% UB

[ WWW* ] M’W o
i ) \

~-10
D1 -13 ¢iBm [ \

F-20
Myr 3DB
At W ml'"‘"ﬂ‘ _ﬂm

F--30 aa

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 15:55:40

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 100 kHz -21.01 dBm
Ref 31.5 dBm “Att 20 dB *SWT 10 ms 1.910208333 GHz
[[30T OTT$ET 6.9 OB il
20
F1 X ﬁlﬂf LVL
~-10 k\

D1 -13 d¢Bm

1
~-20

‘J\-ww " :
[ A “““WW
k-a0
~-50
~-60
Center 1.91 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 15:59:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.29 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 1.850006410 GHz
offfet 9.4 dB |
k30
* 20
LVL
L )
1o /L&ﬂuwwﬂddudﬂ» Khuﬂtw
i ) \
F-10
D1 -13 ¢iBm / \
F-20
3DB
F-30 W\,ﬁ"“’d’l‘[‘"““‘“km
T’.WWM
F--50
F--60
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 17.JAN.2020 10:26:31
.
QPSK (10.0 MHz, FULL RB) - Right Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.35 dBm
Ref 26 dBm “Att 20 dB SWT 10 ms 1.910080256 GHz
offfet 6.% dB "
k20
LA
1 RV TS T
MAXH ALl S PV OV NV
LvL
o \
/ D1 -13 ¢iBm \
F-20

-30 Ciaag T 3DB

T

~-50

~-60

~-70

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 15:44:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.83 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 1.850000000 GHz
offfet 9.4 dB |
30
« 20

D1 -13 d¢Bm

3DB

~-50

~-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 17.JAN.2020 10:28:01

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.03 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 1.910336538 GHz
offfet 9.4 dB |
k30
1 RV
WAXH
LvL

10
|

D1 -13 ¢iBm
!—20
\IL\l 3DB
I MMWMM

L
[

-40 i
WM‘“"*«

-50

t-60

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 17.JAN.2020 10:21:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -16.39 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.850000000 GHz
offfet 9.4 dB |
k30
« 20
LVL
nlnLnln At Ay o o) lneaball
g

AT |
WAty = bt oty M\

D1 -13 d¢Bm

3DB

L _30 " ul..|l|N’
[l

R

~-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 10:31:04

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.73 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.910625000 GHz
offfet 9.4 dB |
k30
1 RV
MAXH
LVL
L 1 OV TR PN DORPPRPY
1 L b ‘WWWN\
Ho1o \\
f D1 -13 {iBm
H 1
L 20 T
W DE
-30 V\MJM""HU\‘U\W
| a0 b,
L so S
F--60
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 10:33:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.95 dBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.849663462 GHz

offfet 9.4 dB |

1 RY

. | |

~-10 T
D1 -13 d¢Bm W

3DB

~-30

~-50

~-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 10:31:49

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.39 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.910480769 GHz
offfet 9.4 dB |
30
1 RV
MAXH
LVL
b1 TN T e | Juw,uA\
FF10 k
’ D1 -13 d¢Bm u
L_2o 1
w H
L_s0 Wk, g,
L_40 4
L _s0 oo
-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 10:32:52
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

®

Ref 34.5 dBm

*Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-23.03 dBm
1.850000000 GHz

offget 9.% dB

1 RY

o

D1 -13 d¢Bm

3DB

~-30

h,._w*}

~=

~-60

Center 1.85 GHz

Date: 17.JAN.2020 10:38:55

4 MHz/

Span 40 MHz

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Ref 34.5 dBm

“Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-22.31 dBm
1.910304487 GHz

Ooffget 9.5% dB

]

LvL

I

D1 -13 ¢iBm

~-30

ok,
)

F-40

~-50

\\.\J{Wm Jlagdg N il

~-60

Center 1.91 GHz

Date: 17.JAN.2020 10:35:18

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -21.14 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.850064103 GHz
offfet 9.4 dB |
30
« 20

. ]

D1 -13 d¢Bm

3DB

Jln,ﬂl!]bll]d

)
i

~-60

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 17.JAN.2020 10:38:14

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.64 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.910881410 GHz
offfet 9.4 dB |
k30
1 RV
WAXH
LvL

Wk

=1

D1 -13 ¢iBm
f(—ZO
L_s0 M b

s
k50 ‘Mtk\ R
~-60

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 17.JAN.2020 10:36:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.94 dBm
Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.% dB |
30
1 RV
Vo MMWW"# A4 \ "

. ,

~-10
D1 -13 ¢iBm 7 N

et eper

~-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 13:28:44

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.60 dBm
Ref 34.5 dBm “Att 20 dB “SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
30
1 RV
A MWMM‘\
LvVL

D1 -13 ¢iBm \
3DB

W CVITIR A
T

-30 “”“{\bdt
M\N\m

-40

-50

-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 13:33:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.78 dBm
Ref 34.5 dBm *Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
30
« 20
/\/"\,WNNWW M Al
LVL

D1 -13 ¢Bm
i |
Ao A’lhlj

w AL 3DB
D o

~-50

~-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 13:30:54

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.43 dBm

Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755019231 GHz

offfet 9.4 dB |

MAXH ﬂﬁ”vkrtﬂﬂf\wﬂﬂﬂwwbhfﬂnlthm\ "

TE,

D1 -13 ¢iBm g
\
[ 7#° M 308

-30
-40 nu”&MAn“
-50
t-60
Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 17.JAN.2020 13:32:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.30 dBm

Ref 31.5 dBm *Att 20 dB SWT 30 ms 1.710009615 GHz

[[30T OTT$EeC  ©.% UB

20
-

10 LVL
I | |
[ D1 -13 ¢iBm ( \
/ \

{ ‘\ 3DB
-30 i JW

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 16:05:27

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.04 dBm

Ref 31.5 dBm “Att 20 dB SWT 30 ms 1.755000000 GHz

|

307 OTT$ET 6.9 OB

LvL

™ MMMW
\
i

D1 -13 d¢Bm

L a0 %MMVE

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 16:07:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.46 dBm

Ref 31.5 dBm *Att 20 dB SWT 30 ms 1.710009615 GHz

[[30T OTT$EeC  ©.% UB

=20
-
=10 LVL
rﬁHfAANQANALUUdbkwkﬂuhﬂﬂ¢4ﬂudvavm\
=0

D1 -13 ¢iBm

3DB
ol MW
W

~-50

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 16:05:03

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -28.20 dBm

Ref 31.5 dBm “Att 20 dB SWT 30 ms 1.755000000 GHz

|

[[307 OTT$EeC 6.3 UB

LA

|
|

D1 -13 d¢Bm

k-40

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 17.JAN.2020 16:08:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 34.5 dBm

*Att

20 dB

*RBW 50 kHz
*VBW 100 kHz
*SWT 20 ms

Marker 1 [T1 ]
-15.47 dBm
1.710000000 GHz

offget 9.% dB

* 20

1 RY

1 Ak

LTV, WL TR RN
e T

o

v

D1 -13 d¢Bm

~-50

~-60

Center 1.71 GHz

Date: 17.JAN.2020 13:46:46

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-16.24 dBm

3DB

LvL

Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
30
1 RV
MAXH
EPPWAT PN TR PN P RN, NrY WO [ YRV Y e
» LiM bk wTw \
Llio \
I D1 -13 d¢Bm .\
B \p&
L a0 B
L_40 Ay,
F--50:
I--60:
Center 1.755 GHz 1 MHz/ Span 10 MHz
Date: 17.JAN.2020 13:41:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-16.23 dBm

Ref 34.5 dBm *Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
30
« 20
LVL
1o A

Date:

Date:

Lo { ] \

D1 -13 d¢Bm (

s M 308

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 13:45:19

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-16.63 dBm

Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
30
20
LvL

L
‘F__’_________§

D1 -13 ¢iBm

~-30 v

-40 o \ﬂf

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 13:42:22

FCC Part 27, FCC Part 22H/24E

Page 135 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

Ref 34

QPSK (10.0 MHz, FULL RB) - Left Band Edge

-5 dBm

*Att

20 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 20 ms

Marker 1 [T1 ]
-18.85 dBm
1.710000000 GHz

OffF:

et 9.3

dB

1 RY

o

D1 -13

4 alat

3DB

T

~-50

~-60

Center 1.71 GHz

Date: 17.JAN.2020 13:49:17

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-20.19 dBm

Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755192308 GHz
offfet 9.4 dB |
30
1 RV
MAXH
LVL
[~ L o el gk 1 'W‘“\\
Llio L
D1 -13 d¢Bm
/ ,
20 -
DB
| a0 T o]
L_40 Wl ‘M
F--50:
I--60:
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 17.JAN.2020 13:52:43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.44 dBm
Ref 34.5 dBm *Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

prigfteasmans ki WM
Lo \
2 D1 -13 d¢iBm I ‘[\

3DB

A

B MWMW**

~-50

~-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 13:49:47

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.22 dBm
Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
30
20
LvL

L1o—p—t—4

D1 -13 ¢iBm 1

F-40

~-50

~-60

Center 1.755 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 13:51:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ200110005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.30 dBm
Ref 34.5 dBm *Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
30
1 RVEEEY

1 RY

[10 (—\A_HIMM,.. pyn
o

D1 -13 d¢Bm

3DB

~-50

~-60

Center 1.71 GHz 3 MHz/

Date: 17.JAN.2020 13:59:56

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.68 dBm
Ref 34.5 dBm “Att 20 dB “SWT 20 ms 1.757644231 GHz
offfet 9.4 dB |
k30
1 RV
MAXH
LVL
[-1p wh WMNM\A/\
Ff1o \
D1 -13 d¢Bm
=20 w DB
k-30 \,\vu‘.dn\fw
-40 \J\J\W %
F--50
F--60
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 13:57:29

FCC Part 27, FCC Part 22H/24E

Page 138 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -22.35 dBm
Ref 34.5 dBm *Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |

30

« 20

LVL
1o

Date:

Date:

] WWW””\\

D1 -13 d¢Bm \

~-50

~-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

17.JAN.2020 13:59:11

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -24.34 dBm
Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.757596154 GHz
offfet 9.4 dB |
30
20
LvL

r wkuauu¢¢4unuiﬂJAqmummmuﬂ¢¢uAh\

/ D1 -13 ¢iBm \
-20

F-40 M
M|

~-50

~-60

Center 1.755 GHz 3 MHz/ Span 30 MHz

17.JAN.2020 13:58:09
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QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.85 dBm
Ref 34.5 dBm “Att 20 dB “SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
k30
* 20
LVL
F10
rmwwmwﬂ
i ! \
F-10
D1 -13 ¢iBm f I
[-2° 308
k-30 ,.WMM -.‘...d,f“‘)
F-50
F--60
Center 1.71 GHz 4 MHz/ Span 40 MHz
Date: 17.JAN.2020 14:07:26
.
QPSK (20.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -25.52 dBm
Ref 34.5 dBm “Att 20 dB “SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
k30
1 RV
MAXH
LvL
F1q

D1 -13 d¢Bm \
;/»20 ¢ .
\1 308
-30 WWW'VM

Mw

~-50

~-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 17.JAN.2020 14:09:49

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -25.47 dBm
Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.710000000 GHz
offfet 9.4 dB |
30
* 20
LVL
=10
FJMWMMWWWMM\
i ‘ \
=10
| |

3DB

~-50

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 17.JAN.2020 14:08:19

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.29 dBm
Ref 34.5 dBm “Att 20 dB *SWT 20 ms 1.755000000 GHz
offfet 9.4 dB |
30
1 RV
MAXH
LVL
10
WWMMM:»\
110 l\
D1 -13 d¢Bm &
7/—20 .
\ 308
k-30 M“Jw%%
F--40: M‘,M
L-s0 Mgy
I--60:
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 17.JAN.2020 14:09:16

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.13 dBm
Ref 34.5 dBm “Att 20 dB “SWT 50 ms 2.499983974 GHz
offfet 9.% dB |
30
1 RV
MAXH
LvL
[ {w\.w ATV TR e
i ) \
2 D1 -13 d¢Bm I}]f} \
[-2° TR L ot
(\M«MNW’
F-40
F-50
t--60
Center 2.5 GHz 1 MHz/ Span 10 MHz
Date: 17.JAN.2020 14:22:44
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.17 dBm
Ref 34.5 dBm “Att 20 dB “SWT 50 ms 2.570080128 GHz
offfet 9.4 dB |
k30
1 RV
MAXH
LvVL
= EYmeFTATN LS k
Flio Y
D1 -13 ¢iBm T
\J’ v

F-30 LW

~-50

~-60

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 14:25:36

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.38 dBm
Ref 34.5 dBm *Att 20 dB *SWT 50 ms 2.500000000 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

[ NJWWuAMN4h~WMva4wJMﬁ
ko

D1 -13 d¢Bm

|

3DB

~-50

~-60

Center 2.5 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 14:23:22

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -18.56 dBm
Ref 34.5 dBm “Att 20 dB *SWT 50 ms 2.570128205 GHz
offfet 9.4 dB |
30
20
LvL
10,
N AR ey ﬂ.ﬂ\wuS
Elio \\
D1 -13 ¢iBm
/ 1
L-20 &

F-40

~-50

~-60

Center 2.57 GHz 1 MHz/ Span 10 MHz

17.JAN.2020 14:24:43

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.10 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 2.499903846 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

~-10
D1 -13 d¢Bm M Y

20 J}\“ Www 308

~-50

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 14:30:08

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -17.87 dBm
Ref 34.5 dBm “Att 20 dB *SWT 50 ms 2.570016026 GHz

offfet 9.4 dB |
30
20
LVL

L &WMWW'W\
110 \\
,‘, D1 -13 ¢iBm

F-40

~-50

~-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 14:27:11

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.19 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 2.500000000 GHz
offfet 9.4 dB |
30
« 20
LVL
A che i i b th

Date:

Date:

D1 -13 d¢Bm

~-50

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 14:29:24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.59 dBm
Ref 34.5 dBm “Att 20 dB *SWT 50 ms 2.570000000 GHz
offfet 9.4 dB |
30
20
LvL
10

N“**”WMMvAﬂ*MP“Vﬂuﬂbﬂdﬁ¢ﬂw
D1 -13 d¢Bm \
r/—zo

~-30 as

F-40

~-50

~-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

17.JAN.2020 14:27:51

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -15.05 dBm
Ref 34.5 dBm *Att 20 dB *SWT 10 ms 2.499182692 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

F10 s boghrn e L1
. f |
,/

D1 -13 d¢Bm

~-50

~-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

17.JAN.2020 14:32:00

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -15.48 dBm
Ref 34.5 dBm “Att 20 dB *SWT 100 ms 2.570574231 GHz

offfet 9.4 dB |
30
20
LvL

e MW,«-\
110 x
v D1 -13 ¢iBm \"—;\/ﬁ
L _20 \\A\”n

L _30 P

F-40

~-50

~-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

17.JAN.2020 14:39:33

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -19.81 dBm
Ref 34.5 dBm *Att 20 dB *SWT 10 ms 2.500000000 GHz
offfet 9.4 dB |
30
« 20

LVL
bl e AN

[10 [W TS
o

D1 -13 d¢Bm

=20 WWWW 3DB

~-50

~-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 14:33:04

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -16.41 dBm
Ref 34.5 dBm “Att 20 dB “SWT 10 ms 2.570766538 GHz
offfet 9.4 dB |
30
1 RV
VAXH
LvL
=Y AN Ll e AL e d A ot
N o

lm \\
D1 -13 ¢iBm

Sty

F-40

~-50

~-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 17.JAN.2020 14:38:25

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ200110005-00D

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.44 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.500000000 GHz
offfet 9.4 dB |
30
* 20
F1o LL#“JW*JLLZIMWW
O // \(11
F-10
D1 -13 ¢iBm j 1
F--20
F-30:
40
I--50:
I--60:
Center 2.5 GHz 4 MHz/ Span 40 MHz
Date: 17.JAN.2020 14:45:10
QPSK (20.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -14.83 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.572369103 GHz
offfet 9.4 dB |
30
1 RV
MAXH
WWWWL mImn
] v W) »
10 \
¥ D1 -13 ¢iBm % 1
L 20 fu Wopdhghi g,
k-30 WM\M
F--40:
F--50:
I--60:
Center 2.57 GHz 4 MHz/ Span 40 MHz
Date: 17.JAN.2020 14:42:36

QPSK (20.0 MHz, FULL RB) - Left Band Edge

3DB

LvL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -19.66 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 2.500000000 GHz
offfet 9.4 dB |
30
« 20

Date:

Date:

Lo ot s AL “MiFU“Vt&WL“LA“ﬁmh”ﬂ =

D1 -13 d¢Bm P[

[2° WMM WMMM aoe

~-60

Center 2.5 GHz 4 MHz/ Span 40 MHz

17.JAN.2020 14:44:30

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -16.75 dBm

Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.570253718 GHz

offfet 9.4 dB |
k30
I-20

LvL
L. WA M ALt |
A W'Nupw

Fdio x
‘/ D1 -13 d¢Bm LL

F-30 vqﬁ'\,m

F-40

~-50

~-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

17.JAN.2020 14:43:21

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

Band 12:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -21.75 dBm
Ref 27 dBm “Att 20 dB SWT 15 ms 698.995192308 MHz
offfet 6.% dB "
=
k10
/rkﬁﬂuﬂﬂqvJv’N\r“uhNﬂmﬁnﬂﬂJ“ynkﬁ
LvL
i / \\
F-10
D1 -13 ¢iBm // \\
F-20 Ad}
-30 AVMV DE
» MW
k-50
F--60
F-70
Center 699 MHz 300 kHz/ Span 3 MHz
25_FEB.2020 16:48:18
QPSK (1.4 MHz, FULL RB) - Right Band Edge
“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.99 dBm
Ref 27 dBm “Att 20 dB SWT 15 ms 716.000000000 MHz
offfet 6.% dB "
=
LvVL

I / D1 -13 d¢Bm ‘1\

~-50

~-60

~-70

Center 716 MHz 300 kHz/ Span 3 MHz

25.FEB.2020 16:49:53

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.99 dBm
Ref 27 dBm *Att 20 dB SWT 15 ms 698.668269231 MHz
offfet 6.4 dB "
20
“L1o

{/\hw%\u\/‘w‘vww o

L D1 -13 d¢Bm -L / \\
kLA ..

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 25.FEB.2020 16:45:37

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.19 dBm

Ref 27 dBm “Att 20 dB SWT 15 ms 716.000000000 MHz

offfet 6.% dB "

20

D1 -13 d¢iBm \\

~-60

~-70

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 25.FEB.2020 16:50:38

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -34.41 dBm
Ref 27 dBm “Att 20 dB SWT 30 ms 699.000000000 MHz
offfet 6.% dB "
|20
LA
10
LvL
Lo TP WD S W Avuww;,\‘L.ln“‘l\
-10 i I
D1 -13 ¢iBm } \
F--20
L_30 \ 308

~-70

Center 699 MHz 600 kHz/ Span 6 MHz

25.FEB.2020 16:53:45

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -35.85 dBm
Ref 27 dBm *Att 20 dB SWT 30 ms 716.000000000 MHz
offfet 6.% dB "
20
1o
LVL
Lo FITORE | NTRTI NV WP A
AP RVl o wq\
*‘L |
D1 -13 d¢Bm \
20 \
_30 3DB
k-a0
L_so “”NU‘A%Mu_ymw
~-60
~-70
Center 716 MHz 600 kHz/ Span 6 MHz

25.FEB.2020 16:54:32

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -33.25 dBm
Ref 27 dBm *Att 20 dB SWT 30 ms 698.990384615 MHz
offfet 6.4 dB "
20
“L1o
LVL
Lo P B R Y NI
[{L/'WWWM MR 7w A \«Mr\
~-10 ‘ l
D1 -13 ¢iBm l i
~-20 \
L_s0 3DB

| w0 L I.MMW
)

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 25.FEB.2020 16:52:38

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 KHz Marker 1 [T1 ]
“VBW 100 kHz -35.85 dBm
Ref 27 dBm “Att 20 dB SWT 30 ms 716.000000000 MHz
offfet 6.% dB "
20
1 R I
MAXH
LvL

Lot s Bt b nst i Al

it Ao W.,.JW
J:G

D1 -13 ¢iBm \\
(20
-30 \ DE
F-40

L_so Pl pol A,

~-60

~-70

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 25.FEB.2020 16:54:32

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -23.18 dBm
Ref 27 dBm “Att 20 dB SWT 5 ms 698.983974359 MHz
offfet 6.4 dB "
=20
“Lio
LVL
w«,\u,..,wuu\
Lo WMUW’U
L-10 l/ &\

D1 -13 ¢iBm f ‘1{
~-20

L_30 HMJ 308
L_40 A Ay

Mwww

Center 699 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 16:58:38

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -21.44 dBm
Ref 27 dBm “Att 20 dB SWT 5 ms 716.000000000 MHz
offfet 6.% dB "
20
Y |
VAXH
LvL
MUWMWMW\

Lo \
kjm \
D1 -13 ¢iBm

I _s0 ha,

~-60

~-70

Center 716 MHz 1 MHz/ Span 10 MHz

Date: 25.FEB.2020 17:02:19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

®

1 RV

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -24.93 dBm
Ref 27 dBm *Att 20 dB SWT 5 ms 699.000000000 MHz
offfet 6.4 dB "
20
10
LV
Lo ¥ M | DO WY
[ / \l
D1 -13 d¢Bm /
F-20 -
L_30 M/] 3DB
F-40 *&ljb
RWWHM
~-60
~-70
Center 699 MHz 1 MHz/ Span 10 MHz
25.FEB.2020 16:59:53

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 KHz Marker 1 [T1 ]
“VBW 200 kHz -24.06 dBm
Ref 27 dBm “Att 20 dB SWT 5 ms 716.000000000 MHz
offfet 6.% dB "
20
10
LvL

D1 -13 d¢iBm \
J*ZO

L_s0 Nﬂkh,hw

~-60

~-70

Center 716 MHz 1 MHz/ Span 10 MHz

25.FEB.2020 17:01:32

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ200110005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

®

*Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [T1 ]

-26.06 dBm

699.000000000 MHz

dB

1 RV

o

L Yaolpad

Lol AR Ay

~-10

D1 -13

Bm

 S—
—

-
¥
| 1%

~-30

3DB

~-50

™1

WM

~-60

~-70

Center 699 MHz

Date: 25.FEB.2020 17:03:57

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Ref 27 dBm

“Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [T1 ]

-26.48 dBm

716.000000000 MHz

offget  6.%

20

dB

H

TN Y WW.

Bm

D1 -13
%20

~-50

~-60

~-70

Center 716 MHz

Date: 25.FEB.2020 17:07:02

2 MHz/

Span 20 MHz

LvL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ200110005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.81 dBm

Ref 27 dBm *Att 20 dB SWT 10 ms 699.000000000 MHz

offfet 6.4 dB "

1 RV

Lo H A
~-10

D1 -13 d¢Bm )I \

L_s0 308

Center 699 MHz 2 MHz/ Span 20 MHz

Date: 25.FEB.2020 17:04:49

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.64 dBm
Ref 27 dBm “Att 20 dB SWT 10 ms 716.000000000 MHz
offfet 6.% dB "
k20
Y |
WAXH
LvL
Lo bl 4 IV YIS
PO TRDUICA IO A TR~ RS W
F-10 ]
D1 -13 giBm k
20
E_30 DE

;
/

-50 %

~-60

~-70

Center 716 MHz 2 MHz/ Span 20 MHz

Date: 25.FEB.2020 17:05:52

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Band 17:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.01 dBm
Ref 31.5 dBm ATt 20 dB SWT 30 ms 704 .000000000 MHz

|

[[307 OTT$EeC  ©-.% UB

20

K )WMWWW\

~-10
D1 -13 d¢Bm J ‘1

LvL

1)
-2 [P
~-50
~-60
Center 704 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:36:39

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.97 dBm

Ref 31.5 dBm *Att 20 dB SWT 30 ms 716.000000000 MHz

/|

[[30—Off$er ©6.% UB

=20
1 RV
IMAXH
L1o LVL
mmmwww
Lo \
|

D1 -13 ¢iBm

-40 \‘v
Lo Wm
~-60

Center 716 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:40:40

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.58 dBm
Ref 31.5 dBm *Att 20 dB SWT 30 ms 704.000000000 MHz
[[30T OTT$ET 6.3 OB 1
20
-
10 LVL
i ’ \
~-10
D1 -13 ¢iBm i{ \\
~-20
3DB
L_s0 TTWILY!
~-50
~-60
Center 704 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:39:06

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.35 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 716.000000000 MHz
[[30T OTT$ET 6.9 OB il
20
1 RM|
MAXH
F10 LVL
WL‘J- AAALAsAM AU A
S i
=110 \‘
D1 -13 d¢Bm \
p/-zo
“MJ I
=30 A
-0 M
-50 V)\%"""\
~-60
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 17.JAN.2020 15:40:05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

3DB

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.53 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 703.294871795 MHz
[[30T OTT$EeC  ©.% UB 1
20
-
F10 /LwJuuuﬂth pLvy Y Lm..JL,hmAju~n~uﬁiﬁ\ LV
i 2 \
~-10
D1 -13 ¢iBm ’ \‘
1
I~ nw”"l‘/

~-60

Center 704 MHz

Date:

17.JAN.2020 15:

45:28

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

31.5 dBm

“Att

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-18.53 dBm
716.032051282 MHz

|

307 OTT$ET G-

20

[e15]

LA

yTUwR A e

(VTN

LvL

D1 -13

~-30

k-40

bbb

~-50

~-60

Center 716 MHz

Date:

17.JAN.2020 15:

42:49

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

®

1 RY

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.94 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 704.000000000 MHz

[[30T OTT$EeC  ©.% UB

- T

D1 -13 ¢iBm

3DB
AL N b MM
”\I K iad

~-60
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1

FCC Part 27, FCC Part 22H/24E Page 162 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ200110005-00D

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo on 2020-02-25.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error e
(Vo) (Hz) (ppm)
-30 4 0.0048 2.5
-20 2 0.0024 2.5
-10 3 0.0036 2.5
0 5 0.0060 2.5
10 N.V. -3 -0.0036 2.5
20 4 0.0048 2.5
30 3 0.0036 2.5
40 -5 -0.0060 2.5
50 -3 -0.0036 2.5
20 L.V. 5 0.0060 25
H.V. 4 0.0048 2.5
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Vnc) (Hz) (ppm)
-30 4 0.0048 2.5
-20 5 0.0060 2.5
-10 -3 -0.0036 2.5
0 4 0.0048 2.5
10 N.V. 3 0.0036 2.5
20 -5 -0.0060 2.5
30 3 0.0036 25
40 2 0.0024 25
50 -4 -0.0048 25
L.V. 4 0.0048 2.5
20 H.V. -3 -0.0036 2.5
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vnc) (Hz) (ppm)
-30 4 0.0021 pass
-20 3 0.0016 pass
-10 5 0.0027 pass
0 -3 -0.0016 pass
10 N.V. 5 0.0027 pass
20 3 0.0016 pass
30 4 0.0021 pass
40 2 0.0011 pass
50 4 0.0021 pass
L.V. -4 -0.0021 pass
20 H.V. 3 0.0016 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem]()g)ature Voltag(g f:)pplied Frg}:z:cy Fr;::(}:z;lcy Result
(Hz) (ppm)

-30 5 0.0027 pass
-20 2 0.0011 pass
-10 4 0.0021 pass
0 -4 -0.0021 pass
10 N.V. -3 -0.0016 pass
20 4 0.0021 pass
30 2 0.0011 pass
40 5 0.0027 pass
50 3 0.0016 pass
L.V. -3 -0.0016 pass

20 H.V. -5 -0.0027 pass
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)[)plied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 -3 -0.0016 pass
-20 -6 -0.0032 pass
-10 -4 -0.0021 pass
0 -5 -0.0027 pass
10 N.V. -3 -0.0016 pass
20 -3 -0.0016 pass
30 -3 -0.0016 pass
40 -3 -0.0016 pass
50 -4 -0.0021 pass
L.V. -5 -0.0027 pass
20 H.V. -4 -0.0021 pass
Band 4:
10 MHz Bandwidth
Temperature sﬂﬁgﬁi ; F. Fu F.Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4596 1754.6243 1710 1755
-20 1710.4625 1754.6236 1710 1755
-10 1710.4629 1754.6268 1710 1755
0 1710.4653 1754.6225 1710 1755
10 N.V. 1710.4628 1754.6246 1710 1755
20 1710.4648 1754.6253 1710 1755
30 1710.4648 1754.6259 1710 1755
40 1710.4631 1754.6221 1710 1755
50 1710.4661 1754.6226 1710 1755
20 L.V. 1710.4586 1754.6234 1710 1755
H.V. 1710.4639 1754.6246 1710 1755

FCC Part 27, FCC Part 22H/24E Page 166 of 170




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ200110005-00D

Band 7:
10 MHz Bandwidth
Temperature Sll: g:lei:d F, Fy F,Limit | Fy Limit
C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4732 2569.6954 2500 2570
-20 2500.4753 2569.6982 2500 2570
-10 2500.4729 2569.6959 2500 2570
0 2500.4763 2569.6984 2500 2570
10 N.V. 2500.4734 2569.6952 2500 2570
20 2500.4739 2569.6943 2500 2570
30 2500.4743 2569.6953 2500 2570
40 2500.4732 2569.6942 2500 2570
50 2500.4732 2569.6982 2500 2570
20 L.V. 2500.4734 2569.6946 2500 2570
H.V. 2500.4766 2569.6980 2500 2570
Band 12:
10 MHz Bandwidth
Temperature Szg::lfi::d F. Fy F;, Limit Fy Limit
C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 699.5231 715.5859 699 716
-20 699.5222 715.5863 699 716
-10 699.5241 715.5874 699 716
0 699.5228 715.5863 699 716
10 N.V. 699.5228 715.5864 699 716
20 699.5232 715.5868 699 716
30 699.5217 715.5853 699 716
40 699.5246 715.5889 699 716
50 699.5237 715.5863 699 716
20 L.V. 699.5235 715.5884 699 716
H.V. 699.5216 715.5876 699 716
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Band 17:
10 MHz Bandwidth
Temperature sl;g:ﬁ: q FL Fu F_Limit | Fy Limit
(°C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 704.3859 715.6894 704 716
-20 704.3858 715.6909 704 716
-10 704.3871 715.6916 704 716
0 704.3873 715.6906 704 716
10 N.V. 704.3872 715.6902 704 716
20 704.3868 715.6896 704 716
30 704.3872 715.6912 704 716
40 704.3882 715.6913 704 716
50 704.3881 715.6911 704 716
20 L.V. 704.3862 715.7252 704 716
H.V. 704.3887 715.7260 704 716
16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem?%‘;ture Voltag(:/ f:)pplied Frg}};s:cy Frg:l:g;lcy Result
(Hz) (ppm)
-30 -6 -0.0032 pass
-20 -7 -0.0037 pass
-10 -2 -0.0011 pass
0 -5 -0.0027 pass
10 N.V. -4 -0.0021 pass
20 -4 -0.0021 pass
30 -4 -0.0021 pass
40 -4 -0.0021 pass
50 -6 -0.0032 pass
20 L.V. -4 -0.0021 pass
H.V. -3 -0.0016 pass
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Band 4:

Band 7:

10 MHz Bandwidth
Temperature | P . F, Fu F,Limit | Fy Limit

(C) P (MHz) (MHz) (MHz) (MHz)
-30 1710.4378 1754.7869 1710 1755
-20 1710.439 1754.7877 1710 1755
-10 1710.4377 1754.7866 1710 1755
0 1710.4399 1754.7880 1710 1755
10 N.V. 1710.4387 1754.7889 1710 1755
20 1710.4386 1754.7884 1710 1755
30 1710.4386 1754.7868 1710 1755
40 1710.4392 1754.7887 1710 1755
50 1710.4383 1754.7891 1710 1755
L.V. 1710.4379 1754.7867 1710 1755
20 H.V. 1710.4383 1754.7879 1710 1755

10 MHz Bandwidth
Temperature SEBI,VE’Z 1 FL Fu F Limit | Fy Limit

C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.5947 2569.7488 2500 2570
-20 2500.5968 2569.7508 2500 2570
-10 2500.5964 2569.7502 2500 2570
0 2500.5953 2569.7495 2500 2570
10 N.V. 2500.5955 2569.7494 2500 2570
20 2500.5943 2569.7491 2500 2570
30 2500.5969 2569.7574 2500 2570
40 2500.5966 2569.7497 2500 2570
50 2500.5979 2569.7568 2500 2570
L.V. 2500.5961 2569.7486 2500 2570
20 H.V. 2500.5954 2569.7494 2500 2570
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Band 12:
10 MHz Bandwidth
Temperature Power F. Fy F, Limit Fy Limit
C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 699.5562 715.7834 699 716
-20 699.5566 715.7837 699 716
-10 699.5581 715.7843 699 716
0 699.5582 715.7841 699 716
10 N.V. 699.5575 715.7841 699 716
20 699.5582 715.7858 699 716
30 699.5573 715.7836 699 716
40 699.5584 715.7846 699 716
50 699.5561 715.7835 699 716
L.V. 699.5577 715.7848 699 716
20 H.V. 699.5580 715.7851 699 716
Band 17:
10 MHz Bandwidth
Temperature SEBKE: d Fy, 3% Fy, Limit Fy Limit
C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 704.4577 715.7194 704 716
-20 704.4222 715.7451 704 716
-10 704.4359 715.7131 704 716
0 704.3561 715.7117 704 716
10 N.V. 704.5247 715.7726 704 716
20 704.4538 715.7951 704 716
30 704.4894 715.7742 704 716
40 704.4954 715.6794 704 716
50 704.4290 715.8014 704 716
20 L.V. 704.5479 715.8735 704 716
H.V. 704.3855 715.8454 704 716

wx#i% END OF REPORT *##%+
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